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: May 18, 2009

: XCET12NA28K

APPENDIX 2: Data of EMI test

Company
Kind of EUT
Model No.
Serial No.

Mode / Remarks :

LIMIT : FCG15.207 QP
FCC15. 207

[dBuV]
0

Conducted Emission

(Power Supply: SONY)

DHS, Tx, Ch: Low

DATA OF CONDUCTED EMISSION TEST

: Sand Dol lar Enterprise,
: Computer Entertainment System
: CECH 2001A

BT, Tx,

AV

<< GP/AV DATA >

DH5, 2402MHz

Japan, Tnc.

Inc.

Report No.

Power .
Temp. /Humi.
Engineer

Date : 2009/04/01
: 29GE0205-H0-01
© AG 120V / 60Hz

: 19deg. C. / 41%
: Kazufumi Nakai

— N O:QPX:AV
— L 1QP>CIAV

15M . 2M . 3M M TM m 2M 3M 5M ™ 10M 20M 30M
Frequency [Hz]
Frequency Readine level | Corr. Result: Limit Marein
QP AV Factor QP AV QP AV QP AV Phase Comment
MHZ) [dBuV] | [dBuV] [dB] [dBuV] | [dBuV] | [dBuV] | [dBu\] [dB] | [dB]

0.15289 59. 4} 439 0.3 59.7 44.2] 65.8 55. 8| 6.1 11.6) N
0.37622  44.5 44. 4] 0.3, 44. 8| 44.7 58. 4] 48. 4 13. 6] 3.7 N
0.75382 45. 6| 437 0.3 45, 9| 44.0| 56.0 46.0) 10.1 2.0] N
1.13254  41.5) 40.2] 0.4 41.9| 40.6 56. 0| 46.0| 14.1 5.4 N
3.22451 45. 8| 33.9) 0.5 46. 3| 34. 4] 56. 0| 46. 0| 9.7 11.6 N
10.70395 260} 19. 4] 1.0 21.0] 20. 4] 60. 0| 50. 0| 33.0 29, 6] N
0.15235  59.0f 44.2] 0.3 59. 3| 44.5 65. 9] 55.9) 6.6 11.4 L
0.37707 44, 6| 44. 8| 0.3 44, 9| 45.1 58.3 48. 3] 13.4 3.2] L
0.75342 45. 3] 433 0.3 45, 6} 43. 6| 56.0 46.0) 10.4 2.4 L
1.1299: 421 40.9] 0.4 42. 5| 41.3 56. 0| 46. 0| 13.5 4.7 L
3.21845  46.5) 34.3] 0.5 47.0] 34.8] 56. 0| 46. 0| 9.0 1.2 L
12.96854 25.7 18.2 1.2 26. 9| 19.4 60.0 50. 0f 33.1 30.6 L

CHART:WITH FACTOR, Peak hold data. CALCURATION:RESULT [dBuV]=READING [dBuV]+C. F[dB] (LISN LOSS+CABLE LOSS)

Except for the above table :

adequate margin data below the

limits.

Head Uffice EMC Lab. No.3 Semi Anechoic Chamber

*The test result is rounded off to one or two decimal places, so some differences might be observed.

UL Japan, Inc.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124
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Issued date : May 8, 2009
Revised date : May 18, 2009
FCC ID : XCET12NA28K
Conducted Emission
(Power Supply: SONY)
DHS5, Tx, Ch: Mid
DATA OF CONDUCTED EMISSION TEST
UC Japan, Inc. Head UTtice ENMC Lab. No.3 Semi Anechoic Chamber
Date : 2009/04/01
Company : Sand Dol lar Enterprise, Inc. Report No. : 29GE0205-H0-01
Kind of EUT : Computer Entertainment System Power . : 120V / 60Hz
Mode! No. : CECH-2001A Temp. /Humi. © 19deg. C. / 41%
Serial No. : 1200162 Engineer : Kazufumi Nakai
Mode / Remarks: BT, Tx, DH5, 2441MHz
LIMIT : FCC15. 207 QP
FCC15.207 AV
0 [dBuV] << PEAK DATA >> — N O:PEAK
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Frequency [Hz]

GHART:WITH FACTOR, Peak hold data. CALCURATION:RESULT[dBuV]=READING[dBuV]+C.F[dB] (LISN LOSS+CABLE LOSS)
Except for the above table : adequate margin data below the |imits.

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124



Test report No. : 29GE0205-HO-01-B-R1

Page
Issued date
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FCC ID : XCET12NA28K
Conducted Emission
(Power Supply: SONY)
DHS5, Tx, Ch: High
DATA OF CONDUCTED EMISSION TEST
UC Japan, Inc. Head UTtice ENMC Lab. No.3 Semi Anechoic Chamber
Date : 2009/04/01
Gompany : Sand Dol lar Enterprise, Inc. Report No. : 29GE0205-H0-01
Kind of EUT : Computer Entertainment System Power . © AG 120V / 60Hz
Mode! No. : CECH-2001A Temp. /Humi. © 19deg. C. / 41%
Serial No. : 1200162 Engineer : Kazufumi Nakai
Mode / Remarks: BT, Tx, DH5, 2480MHz
LIMIT : FCC15. 207 QP
FCC15.207 AV
0 [dBuV] << PEAK DATA >> — N O:PEAK
00
50 — — | “,W% "
20 hvﬂ ULH "/NEM‘ AAAWVNA | M ‘%v
% u"rw / Ww%
20 ' W
10
0
C15M . 2M . 3M 5 LT M M 3M 5M ™ 10M 20M 30M
Frequency [Hz]
80 [dBuV] << PEAK DATA >> — L PEAK
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C15M . 2m . 3M ] — M M kil 5M ™ 10M 20M 30M
Frequency [Hz]

CHART:WITH FACTOR, Peak hold data. GALCURATION:RESULT[dBuV]=READING[dBuV]+C.F[dB] (LISN LOSS+CABLE LOSS)

Except for the above table : adequate margin data below the |imits.

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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FCC ID : XCET12NA28K
Conducted Emission
(Power Supply: SONY)
3DHS, Tx, Ch: Low
UC Japan, Inc. Head UTtice ENMC Lab. No.3 Semi Anechoic Chamber
Date : 2009/04/01
Company : Sand Dol lar Enterprise, Inc. Report No. : 29GE0205-H0-01
Kind of EUT : Computer Entertainment System Power . © AG 120V / 60Hz
Mode! No. : CECH-2001A Temp. /Humi . : 19deg. C. / 41%
Serial No. : 1200162 Engineer : Kazufumi Nakai
Mode / Remarks: BT, Tx, 3DH5, 2402MHz
LIMIT : FCC15. 207 QP
FCC15.207 AV
— N O:QPX:AV
0 [dBuV] << QP/AV DATA >> —L (QPX AV
70
60 F\\ — ——
50 k T ) A0
4| Rt ﬁ% ) i T
) i )
RITEN iy
30 Ui 'V I -
Y i
20 " 1
10
0
_15M . 2M ] B ] M M 3M 5M ™ 10M 20M 30M
Frequency [Hz]
E Reading level | Corr. Result Limit Margin
requency| gp AV | Factor | @p AV P AV op AV_| Phase Comment
[MHZ] [dBuV] | [dBuVl [dB] [dBuV] [dBuV] [dBuV] [dBuVl [dB] | [dR
0.15255 59.5) 44.1 0.3 59.8 44.4 65.9) 56.9 6.1 11.5 N
0.37619 44.5) 44. 4 0.3 44.8 44.7 58.4 48.4 13.6 3.7 N
0. 7533 45. 6| 437, 0.3 45, 9| 44.0) 56.0) 46.0) 10.1 2.0 N
1.12914 43.0 41.9 0.4 43 4 42.3 56.0 46.0 12.6 3.7 N
3.22289 45.9 34.1 0.5 46. 4 34.6 56.0 46.0 9.6 1.4 N
12.09774 24.7 17.9 1.2 25.9 19.1 60.0 50.0 34.1 30.9 N
0.15119 59.4 44.9 0.3 59.7 45.2 65.9) 56.9 6.2 10.7 L
0.37662 447, 44, 5| 0.3 45, 0| 44.8 584 484 13.4] 3.6 L
0.75446 45.0 42.9 0.3 45.3 43.2 56.0 46.0 10.7 2.8 L
1.12954 42.0 40.8 0.4 42.4 41.2 56.0 46.0 13.6 4.8 L
2.97714 45.2) 33.8 0.5 45.7 34.3 56.0 46.0 10.3 1.7 L
12. 67344 25.2) 18.2 1.2 26. 4 19.4 60.0 50.0 33.6 30.6 L

CHART:WITH FACTOR, Peak hold data. GALCURATION:RESULT[dBuV]=READING[dBuV]+C.F[dB] (LISN LOSS+CABLE LOSS)

Except for the above table :

adequate margin data below the |imits.

*The test result is rounded off to one or two decimal places, so some differences might be observed.

UL Japan, Inc.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124
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FCC ID : XCET12NA28K
Conducted Emission
(Power Supply: SONY)
3DHS, Tx, Ch: Mid
DATA OF CONDUCTED EMISSION TEST
UC Japan, Inc. Head UTtice ENMC Lab. No.3 Semi Anechoic Chamber
Date : 2009/04/01
Company : Sand Dol lar Enterprise, Inc. Report No. : 29GE0205-H0-01
Kind of EUT : Computer Entertainment System Power . © AG 120V / 60Hz
Mode! No. : CECH-2001A Temp. /Humi. © 19deg. C. / 41%
Serial No. : 1200162 Engineer : Kazufumi Nakai
Mode / Remarks: BT, Tx, 3DH5, 2441MHz
LIMIT : FCC15. 207 QP
FCC15.207 AV
0 [dBuV] << PEAK DATA >> — N O:PEAK
70
50 — o
u et R B P L
SR Y ol
20
10
0
C15M . 2M . 3M 5 LT M M 3M 5M ™ 10M 20M 30M
Frequency [Hz]
80 [dBuV] << PEAK DATA >> — L PEAK
M
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0
C15M . 2m . 3M ] — M M kil 5M ™ 10M 20M 30M
Frequency [Hz]

CHART:WITH FACTOR, Peak hold data. GALCURATION:RESULT[dBuV]=READING[dBuV]+C.F[dB] (LISN LOSS+CABLE LOSS)

Except for the above table :

adequate margin data below the |imits.

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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FCC ID : XCET12NA28K
Conducted Emission
(Power Supply: SONY)
3DHS, Tx, Ch: High
DATA OF CONDUCTED EMISSION TEST
UC Japan, Inc. Head UTtice ENMC Lab. No.3 Semi Anechoic Chamber
Date : 2009/04/01
Company : Sand Dol lar Enterprise, Inc. Report No. : 29GE0205-H0-01
Kind of EUT : Computer Entertainment System Power © AG 120V / 60Hz
Mode! No. : CECH-2001A Temp. /Humi. © 19deg. C. / 41%
Serial No. : 1200162 Engineer : Kazufumi Nakai
Mode / Remarks: BT, Tx, 3DH5, 2480MHz
LIMIT : FCC15. 207 QP
FCC15.207 AV
0 [dBuV] << PEAK DATA >> — N O:PEAK

70

1WA 1wl

T Bl

B
10
0
C15M . 2M .3 ] M M 3 5M ™ 10M 20M 30M
Frequency [Hz]
80 [dBuV] << PEAK DATA >> — L O:PEAK

o
MMMWW

C15M . 2m . 3M ] — M M kil 5M ™ 10M 20M 30M
Frequency [Hz]

GHART:WITH FACTOR, Peak hold data. CALCURATION:RESULT[dBuV]=READING[dBuV]+C.F[dB] (LISN LOSS+CABLE LOSS)
Except for the above table : adequate margin data below the |imits.

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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Issued date : May 8, 2009
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FCC ID : XCET12NA28K
Conducted Emission
(Power Supply: SONY)
Rx, Ch: Mid
DATA OF CONDUCTED EMISSION TEST
UC Japan, Inc. Head UTtice ENMC Lab. No.3 Semi Anechoic Chamber
Date : 2009/04/01
Company : Sand Dol lar Enterprise, Inc. Report No. : 29GE0205-H0-01
Kind of EUT : Computer Entertainment System Power © AG 120V / 60Hz
Mode!| No. : CECH-2001A Temp. /Humi . : 19deg. C. / 41%
Serial No. : 1200162 Engineer : Kazufumi Nakai
Mode / Remarks: BT, Rx, 2441MHz
LIMIT : FCC15. 207 QP
FCC15.207 AV
— N O:QPX:AV
0 [dBuV] << QP/AV DATA >> —L (QPX AV

10
0
_15M . 2M ] B ] M M 3M 5M ™ 10M 20M 30M
Frequency [Hz]
Reading level | Corr. Result Limit Margin
Freauency ™ gp AV | Factor | @p AV P AV P AV | Phase Comment
[MHZ] [dBuV] | [dBuVl [dB] [dBuV] [dBuV] [dBuV] [dBuVl [dB] | [dR
0.15209 59.4 437 0.3 59.7 44.0 65.9) 56.9 6.2 11.9 N
0.37694 44.5) 44.3 0.3 44.8 44.6 58.3 48.3 13.5 3.7 N
0.75304 45. 6| 437, 0.3 45, 9| 44.0) 56.0) 46.0) 10.1 2.0 N
1.13004 43.1 421 0.4 43.5 42.5 56.0 46.0 12.5 3.5 N
3.13909 41.3 35.0 0.5 47.8 35.5 56.0 46.0 8.2 10.5 N
12.31869 24.9 18.1 1.2 26.1 19.3 60.0 50.0 33.9 30.7 N
0.15209 58.9 437 0.3 59.2 44.0 65.9) 56.9 6.7 11.9 L
0.3761 44. 6| 44, 5| 0.3 44, 9| 44.8 584 484 13.5 3.6 L
0.7541 45.2) 431 0.3 45.5 43.4 56.0 46.0 10.5 2.6 L
1.13012 42.0 40.9 0.4 42.4 41.3 56.0 46.0 13.6 4.7 L
3.14132 417.5 34.8 0.5 48.0 35.3 56.0 46.0 8.0 10.7 L
13.46510 25.5) 18.0] 1.3 26.8 19.3 60.0 50.0 33.2 30.7 L

GHART:WITH FACTOR, Peak hold data. CALCURATION:RESULT[dBuV]=READING[dBuV]+C.F[dB] (LISN LOSS+CABLE LOSS)
Except for the above table : adequate margin data below the |imits.

*The test result is rounded off to one or two decimal places, so some differences might be observed.

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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FCCID : XCET12NA28K

Conducted Emission
(Power Supply: DELTA)
DHS, Tx, Ch: Low

DATA OF CONDUCTED EMISSION TEST

UC Japan, Tnc. Head UTTice EMC Lab. No.3 Semi Anechoic Chamber
Date : 2009/04/01

Company : Sand Dol lar Enterprise, Inc. Report No. © 29GE0205-H0-01
Kind of EUT  : Computer Entertainment System Power . © AG 120V / 60Hz
Mode! No. : CECH-2001A Temp. /Humi. @ IQde%. C. / 41%
Serial No. : 1200168 Engineer : Kazufumi Nakai
Mode / Remarks: BT, Tx, DH5, 2402MHz
LIMIT : FCC15. 207 QP
FCC15.207 AV
— N O:QPX:AV
0 [dBuV] << QP/AV DATA > — L (QP< AV
|
A A
ik A‘J |
TV
W" Ui
| W il "
10
0
_15M . 2M .3M ] M M 3M 5M ™ 10M 20M 30M
Frequency [Hz]
F Reading level | Corr. Result Limit Margin
requency| gp AV | Factor | @p AV P AV op AV_| Phase Comment
[MHZ] [dBuV] | [dBuVl [dB] [dBuV] | [dBuM] | [dBuVl | [dBuVl [dB dB]
0.15184 23.5) 15.3 0.3 23.8 15.6 65.9) 55.9 42.1 40.3 N
0.82532 41.2) 39.7 0.3 41.5 40.0 56.0 46.0 14.5 6.0 N
2.1135: 32.9| 21.0| 0. 4] 33. 3] 21.4) 56.0) 46.0) 22.7 18.6 N
2.40750 33.8 28.9 0.4 34.2 29.3 56.0 46.0 21.8 16.7 N
3.29901 41.5) 437 0.5 48,0 44.2 56.0 46.0 8.0 1.8 N
3.36801 43.3 42.8 0.5 43.8 43.3 56.0 46.0 12.2 2.7 N
4.74421 28.4 25.4 0.6, 29.0 26.0 56.0 46.0 27.0 20.0 N
9.00452 34.1 33.0] 1.0 351 34.0) 60. 0} 50.0) 24.9 16.0 N
0. 1515 22. 5| 14. 0} 0.3 22. 8| 14.3 65. 9] 55.9 431 41.6 L
0.82685 40.5) 39.2 0.3 40.8 39.5 56.0 46.0 15.2 6.5 L
2.11542 32.3 28.0 0.4 32.17 28.4 56.0 46.0 23.3 17.6 L
2.40532 34.8 25.0 0.4 35.2 25.4 56.0 46.0 20.8 20.6 L
3.29963 47.9 44.1 0.5 48.4 44.6 56.0 46.0 7.6 1.4 L
3.36906 43.2) 42.8 0.5 437 43.3 56.0 46.0 12.3 2.1 L
4.74221 21.17 22.0 0.6 28.3 22.6 56.0 46.0 21.1 23.4 L
9.89935 34.8 31.8 1.0 35.8 32.8 60.0 50.0 24.2 17.2 L

GHART:WITH FACTOR, Peak hold data. CALCURATION:RESULT[dBuV]=READING[dBuV]+C.F[dB] (LISN LOSS+CABLE LOSS)
Except for the above table : adequate margin data below the |imits.

*The test result is rounded off to one or two decimal places, so some differences might be observed.

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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Issued date

Revised date

:31 of 81
: May 8, 2009
: May 18, 2009

FCC ID : XCET12NA28K
Conducted Emission
(Power Supply: DELTA)
DHS5, Tx, Ch: Mid
DATA OF CONDUCTED EMISSION TEST
UC Japan, Inc. Head UTtice ENMC Lab. No.3 Semi Anechoic Chamber
Date : 2009/04/01
Company : Sand Dol lar Enterprise, Inc. Report No. : 29GE0205-H0-01
Kind of EUT : Computer Entertainment System Power : AG 120V / 60H.
Mode! No. : CECH-2001A Temp. /Humi . : 19deg. C. / 41%
Serial No. : 1200168 Engineer : Kazufumi Nakai
Mode / Remarks: BT, Tx, DH5, 2441MHz
LIMIT : FCC15. 207 QP
FCC15.207 AV
% [dBuV] << PEAK DATA >> — N O:PEAK
70
10 Ay | L ‘
oL M/ \W lur\ "‘A\f J f\ lvnn " W
20 t V }
10
0
C15M . 2M .3 M LT M M 3M 5M ™ 10M 20M 30M
Frequency [Hz]
80 [dBuV] << PEAK DATA >> — L PEAK
70
|
|
| Il
N i
I N ol M “M | “{L«W\\\H |
HOHTAY \‘\UU f
e
10
0
S15M . 2m .M ] — M M kil 5M ™ 10M 20M 30M
Frequency [Hz]

CHART:WITH FACTOR, Peak hold data. GALCURATION:RESULT[dBuV]=READING[dBuV]+C.F[dB] (LISN LOSS+CABLE LOSS)

Except for the above table : adequate margin data below the |imits.

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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Issued date : May 8, 2009
Revised date : May 18, 2009
FCC ID : XCET12NA28K
Conducted Emission
(Power Supply: DELTA)
DHS5, Tx, Ch: High
DATA OF CONDUCTED EMISSION TEST
UC Japan, Inc. Head UTtice ENMC Lab. No.3 Semi Anechoic Chamber
Date : 2009/04/01
Company : Sand Dol lar Enterprise, Inc. Report No. : 29GE0205-H0-01
Kind of EUT : Computer Entertainment System Power : AG 120V / 60Hz
Mode! No. : CECH-2001A Temp. /Humi. © 19deg. C. / 41%
Serial No. : 1200168 Engineer : Kazufumi Nakai
Mode / Remarks: BT, Tx, DH5, 2480MHz
LIMIT : FCC15. 207 QP
FCC15.207 AV
% [dBuV] << PEAK DATA >> — N O:PEAK
70
SO'H [ — |
" W Moo T
SIS
20
10
0
C15M . 2M .3 M LT M M 3M 5M ™ 10M 20M 30M
Frequency [Hz]
80 [dBuV] << PEAK DATA >> — L O:IPEAK
70
S — 1
— ] i iR 1{‘ i ‘l
I Tl mnu“
\ I H - \
" L L f‘\“\‘”'“w L il i \M n “' \""\\M\\ | L |
WY T I '\“ T
W Y R “‘H M
20
10
0
S15M . 2m .M ] — M M kil 5M ™ 10M 20M 30M
Frequency [Hz]

CHART:WITH FACTOR, Peak hold data. GALCURATION:RESULT[dBuV]=READING[dBuV]+C.F[dB] (LISN LOSS+CABLE LOSS)
Except for the above table : adequate margin data below the |imits.

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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FCC ID : XCET12NA28K
Conducted Emission
(Power Supply: DELTA)
3DHS, Tx, Ch: Low
UC Japan, Inc. Head UTtice ENMC Lab. No.3 Semi Anechoic Chamber
Date : 2009/04/01
Company : Sand Dol lar Enterprise, Inc. Report No. : 29GE0205-H0-01
Kind of EUT : Computer Entertainment System Power . : AG 120V / 60Hz
Mode! No. : CECH-2001A Temp. /Humi . : 19deg. C. / 41%
Serial No. : 1200168 Engineer : Kazufumi Nakai
Mode / Remarks: BT, Tx, 3DH5, 2402MHz
LIMIT : FCC15. 207 QP
FCC15.207 AV
— N O:QPX:AV
0 [dBuV] << QP/AV DATA >> — L 1QPXIAV
70
50 XW 1 ‘
40 i Al g . ) |
|
SEIPUIEITN,
| NI
W
R M
X [
10 ‘
0
C15M . 2M .3 M LT M M 3M 5M ™ 10M 20M 30M
Frequency [Hz]
Reading level | Corr. Result Limit Margin
Freauenoy ™ gp AV | Factor | @p AV P AV op AV_| Phase Comment
[MHZ] [dBuV] | [dBuVl [dB] [dBuV] [dBuV] [dBuV] [dBuVl [dB] | [dR
0.15169 22.4 14.5 0.3 22.7 14.8 65.9) 56.9 43.2 4.1 L
0.15219 22.9 14.0] 0.3 23.2 14.3 65.9) 55.9 42.7 41.6 N
0. 8263 41.2] 39. 8| 0.3 41. 5] 40.1 56.0) 46.0) 14.5 5.9 N
0.8275Q 40.2) 38.9 0.3 40.5 39.2 56.0 46.0 15.5 6.8 L
1.72014 24.9 18.0] 0.4 25.3 18.4 56.0 46.0 30.7 21.6 N
1. 72041 23.9 18.5 0.4 24.3 18.9 56.0 46.0 31.7 271 L
2.11654 32.4 21.9 0.4 32.8 28.3 56.0 46.0 23.2 17.7 L
2.11839 32. 8] 21. 5| 0. 4] 33.2| 21.9 56.0) 46.0) 22.8 181 N
3.29982 48.0 44.3 0.5 48.5 44.8 56.0 46.0 1.5 1.2, N
3.30086 47.8 439 0.5 48.3 44.4 56.0 46.0 7.1 1.6 L
3.36769 43.4 42.9 0.5 439 43.4 56.0 46.0 12.1 2.6 N
3.36866 43.4 42.9 0.5 439 43.4 56.0 46.0 12.1 2.6 L
4.74402 28.1 221 0.6 287, 22.7 56.0) 46.0) 21.3 233 L
4.81412 21.3 221 0.6, 21.9 22.1 56.0 46.0 28.1 233 N
9.00626 34.2) 331 1.0) 35.2 34.1 60.0 50.0 24.8 15.9 N
9.00666 33.6 32.4 1.0 34.6 33.4 60.0 50.0 25.4 16.6 L

GHART:WITH FACTOR, Peak hold data. CALCURATION:RESULT[dBuV]=READING[dBuV]+C.F[dB] (LISN LOSS+CABLE LOSS)
Except for the above table : adequate margin data below the |imits.

*The test result is rounded off to one or two decimal places, so some differences might be observed.

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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FCC ID : XCET12NA28K
Conducted Emission
(Power Supply: DELTA)
3DHS, Tx, Ch: Mid
DATA OF CONDUCTED EMISSION TEST
UC Japan, Inc. Head UTtice ENMC Lab. No.3 Semi Anechoic Chamber
Date : 2009/04/01
Company : Sand Dol lar Enterprise, Inc. Report No. : 29GE0205-H0-01
Kind of EUT : Computer Entertainment System Power . : AG 120V / 60Hz
Mode! No. : CECH-2001A Temp. /Humi. © 19deg. C. / 41%
Serial No. : 1200168 Engineer : Kazufumi Nakai
Mode / Remarks: BT, Tx, 3DH5, 2441MHz
LIMIT : FCC15. 207 QP
FCC15.207 AV
% [dBuV] << PEAK DATA >> — N O:PEAK
70
IR i
l N M(
30 S W v VVW U \(VW‘
20 w T
10
0
C15M . 2M .3 M LT M M 3M 5M ™ 10M 20M 30M
Frequency [Hz]
80 [dBuV] << PEAK DATA >> — L O:IPEAK
70
LT . - 7 f I
10 " A U | Y I ]
T T i i T TG i
T Il b T T T
10 Ul u‘x | | ‘HA‘HM‘ (w L0 N T w\ﬂ“m‘ "‘H‘ ‘H ‘ I
BN A L R
20 -
10
0
S15M . 2m .M ] — M M kil 5M ™ 10M 20M 30M

Frequency [Hz]

GHART:WITH FACTOR, Peak hold data. CALCURATION:RESULT[dBuV]=READING[dBuV]+C.F[dB] (LISN LOSS+CABLE LOSS)
Except for the above table : adequate margin data below the |imits.

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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FCC ID : XCET12NA28K
Conducted Emission
(Power Supply: DELTA)
3DHS, Tx, Ch: High
DATA OF CONDUCTED EMISSION TEST
UC Japan, Inc. Head UTtice ENMC Lab. No.3 Semi Anechoic Chamber
Date : 2009/04/01
Company : Sand Dol lar Enterprise, Inc. Report No. : 29GE0205-H0-01
Kind of EUT : Computer Entertainment System Power : AG 120V / 60Hz
Mode! No. : CECH-2001A Temp. /Humi . : 19deg. C. / 41%
Serial No. : 1200168 Engineer : Kazufumi Nakai
Mode / Remarks: BT, Tx, 3DH5, 2480MHz
LIMIT : FCC15. 207 QP
FCC15.207 AV
% [dBuV] << PEAK DATA >> — N O:PEAK
70
" e Al o |
oL AL B
LA AT RS
20 1
10
0
C15M . 2M .3 M LT M M 3M 5M ™ 10M 20M 30M
Frequency [Hz]
80 [dBuV] << PEAK DATA >> — L O:IPEAK
70
N B ] 4 (\ ’W
f I il
\ ;ﬂ‘ ‘A‘“ ‘ Il IHW '“‘J\l |
30 Yt e L
" Y| JW“”” N I "“\“U"‘J I |
20 ol
10
0
S15M . 2m .M ] — M M kil 5M ™ 10M 20M 30M
Frequency [Hz]

CHART:WITH FACTOR, Peak hold data. GALCURATION:RESULT[dBuV]=READING[dBuV]+C.F[dB] (LISN LOSS+CABLE LOSS)
Except for the above table : adequate margin data below the |imits.

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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FCC ID : XCET12NA28K
Conducted Emission
(Power Supply: DELTA)
Rx, Ch: Mid
DATA OF CONDUCTED EMISSION TEST
UC Japan, Inc. Head UTtice ENMC Lab. No.3 Semi Anechoic Chamber
Date : 2009/04/01
Company : Sand Dol lar Enterprise, Inc. Report No. : 29GE0205-H0-01
Kind of EUT : Computer Entertainment System Power . : AG 120V / 60Hz
Mode! No. : CECH-2001A Temp. /Humi . : 19deg. C. / 41%
Serial No. : 1200168 Engineer : Kazufumi Nakai
Mode / Remarks: BT, Rx, 2441MHz
LIMIT : FCC15. 207 QP
FCC15.207 AV
— N O:QPX:AV
0 [dBuV] << QP/AV DATA >> — L (QPX AV
70
50 [A————— ‘
20 W A . i
NI
| VAN
20 “ - t
10
\\
0
C15M . 2M .3 M LT M M 3M 5M ™ 10M 20M 30M
Frequency [Hz]
Frequency | gati - Level o —pteslte T T ] hase Comment

[MHZ] [dBuV] | [dBuV]
0.1519%  22.9 11.9
0.82531 41.3] 39.7
2.11954 32,9 25.7
3.30014  47.3 435
3.43672  42.9 42.2
4.74404 284 26.8
9.34805  34.5 33. 4]
0.15329  21.1 11.8
0.82655  40.7 39, 4]
2.11843 323 25.0f
3.29817  46.9 43.0}
3.43674  42.3 42.0}
4.7432 28.3] 21.2
9.21065  34.6 33.6

r-oo.oo,OOe.O.ooo,oo%
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GHART:WITH FACTOR, Peak hold data. CALCURATION:RESULT[dBuV]=READING[dBuV]+C.F[dB] (LISN LOSS+CABLE LOSS)
Except for the above table : adequate margin data below the |imits.

*The test result is rounded off to one or two decimal places, so some differences might be observed.

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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: XCET12NA28K

Carrier Frequency Separation

UL Japan, Inc.

Head Office EMC Lab. No.3 measurement room

Company Sand Dollar Enterprise, Inc. Regulation FCC15.247(a)(1) / RSS-210 A8.1(b)
Equipment Computer Entertainment System Test Distance -
Model CECH-2001A Date 03/10/2009
S/N 1200174 Temperature 24 deg.C.
Power AC 120V / 60Hz Humidity 36 %
Mode Tx(Hopping on) / Inquiry Engineer Kazufumi Nakai
DHS5 / 3DH5
DHS / Inquiry
Ch Freq. Channel separation Limit
Low 2402.0 1.000 >two-thirds of the 20dB Bandwidth or 25[kHz](whichever is greater)
Mid 2441.0 1.000 >two-thirds of the 20dB Bandwidth or 25[kHz](whichever is greater)
High 2480.0 1.000 >two-thirds of the 20dB Bandwidth or 25[kHz](whichever is greater)
Inquiry 2441.0 2.000 >two-thirds of the 20dB Bandwidth or 25[kHz](whichever is greater)
3DH5
Ch Freq. Channel separation Limit
Low 2402.0 1.000 >two-thirds of the 20dB Bandwidth or 25[kHz](whichever is greater)
Mid 2441.0 1.000 >two-thirds of the 20dB Bandwidth or 25[kHz](whichever is greater)
High 2480.0 1.015 >two-thirds of the 20dB Bandwidth or 25[kHz](whichever is greater)
UL Japan, Inc.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
: +81 596 24 8116
: +81 596 24 8124

Telephone

Facsimile
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Carrier Frequency Separation

DHS / Inquiry
Ch: Low Ch: Mid
# Agilent R T # Agilent R T
a Mkrl -1.008 @ MHz a Mkrl 1.6608 @ MHz
Ref 107 dBpY Atten 16 dB -0.43 dB Ref 167 dBpY Atten 10 dB 0.89 dB
#Peak #Peak
Log Log

o i ot e - ol ™

LgRy LgAv
5182 51 52
M3 FC M3 FC

AA AR
£(n £
50k £550k
Swp Swp
Center 2,403 006 @ GHz Span 3 MHz Center 2.441 G060 @ GHz Span 3 MHz
#Res BH 108 kHz #VBH 308 kHz Sweep 1.64 ms (1201 pts) #Res BW 108 kHz #UBH 380 kHz Sweep 1.64 ms (1261 pts)

. .
Ch: High Inquiry
# Agilent R T # Agilent R T
a Mkrl 1.008 @ MHz a Mkrl -2.000 MHz

Ref 107 dBpV Atten 18 dB 0.00 dB Ref 107 dBpY Atten 10 dB -0.24 4B
#Peak #Peak
Log Log

e £ e b [ 4 IS =
~ . Y \ L,

\ L/ LS

5152 51 52
M3 FC M3 FC
AR AA
£(fn £(f)
550k F>50k
Swp Swp
Center 2.479 008 @ GHz Span 3 MHz Center 2.441 808 GHz Span 5 MHz
sRes BH 160 kHz £UBH 300 kHz Sweep 1.64 ms (1261 pts) #Res BU 108 kHz sUBH 360 khz Sueep 184 ms (1201 pts)
UL Japan, Inc.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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FCCID : XCET12NA28K
Carrier Frequency Separation
Ch: Low Ch: Mid
# Agilent R T # Agilent R T
& Mkrl -1.686 6 MHz a Mkrl 1.686 6 MHz
Ref 187 dBpY Atten 16 dB -0.62 dB Ref 187 dBpY Atten 18 dB 010 dB
#Peak #Peak
Log s . Log
10 10
dB/ wwﬁﬁ.-v»f"‘\wm WWWWMMM B | P gy gt ?““"‘“wa SRl by,
LgAv LgAv
S1 82 3152
M3 FC M3 FC
AR AR
£(f): £(F):
50k 56k
Srp Srip
Center 2,403 800 0 GHz Span 3 MHz Center 2.441 880 § GHz Span 3 MHz
#Res BW 100 kHz #VBH 300 kHz Sneep 1.04 ms (1201 pts) #Res BH 109 kHz #VBH 300 kHz Sneep 1.04 ms (1201 pts)
Ch: High
# Agilent R T
a Mkrl 1.615 6 MHz
Ref 187 dBpY Atten 16 dB @.15 dB
#Peak
Log
148 1R’
B | et W WMWW Rt ] i
LgRv
SIS
M3 FC
AR
£(f1:
£>50k
Sip
Center 2.479 008 0 GHz Span 3 MHz
#Res BW 186 kHz #VBH 308 kHz Sweep 1.84 ms (1201 pts)
UL Japan, Inc.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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: XCET12NA28K

20dB Bandwidth

UL Japan, Inc.
Head Office EMC Lab. No.3 measurement room

Company Sand Dollar Enterprise, Inc. Regulation FCC15.247(a)(1) / RSS-210 A8.1(a)
Equipment Computer Entertainment System Test Distance -
Model CECH-2001A Date 03/10/2009
S/N 1200174 Temperature 24 deg.C.
Power AC 120V / 60Hz Humidity 36 %
Mode Tx(Hopping off) / Inquiry Engineer Kazufumi Nakai
DH5 / 3DH5
DHS / Inquiry
Ch Freq. 20dB Bandwidth Limit
[MHz] [MHz] [MHz]
Low 2402.0 0.958 -
Mid 2441.0 0.957 -
High 2480.0 0.957 -
Inquiry | 2441.0 0.832 -
3DHS5S
Ch Freq. 20dB Bandwidth Limit
[MHz] [MHz] [MHz]
Low 2402.0 1.305 -
Mid 2441.0 1.304 -
High 2480.0 1.278 -
UL Japan, Inc.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone

Facsimile

: +81 596 24 8116
: +81 596 24 8124
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20dB Bandwidth
DHS / Inquiry
Ch: Low Ch: Mid
R T # Agilent R T
Ref @ dBm Atten 18 dB Ref & dBm Atten 18 dB
#Peak #Peak
Log Log
18 Filandl 16
dB/ dB/
> € S s
= / INJEEA — / N
=7 [
LaAw LA
ML 52 M1 52|
Center 2.402 008 @ GHz Span 3 MHz Center 2.441 600 @ GHz Span 3 MHz
#Res BH 30 kHz #WBH 30 kHz Sween 4.08 ms (1201 pts) #Res BW 30 kHz #YBH 30 kHz Sween 4.08 ms (1201 pts)
Occupied Bandvidth Occ BH Z Pur  99.00 2 Occupied Bandvidth Occ BH 7 Pur  99.60 7
851.3351 kHz x B 2000 &8 848.7766 kHz x dB 2000 &8
Transmit Freq Error  -14.884 kHz Transmit Freq Error  -15.865 kHz
% dB Bandwidth 957.779 kHz % dB Bandwidth 957.248 kHz
Ch: High Inquiry
# Agilent R T # Agilent R T
Ref @ dBm Atten 16 dB Ref 187 dBpY Atten 10 dB
#Peak #Peak
Log Log
19 18
a5/ B/ AR
27 Ye Foad S
il o
N / T i
N v \%W W &
LgAv LgAv
ML $2) ML 32
Center 2,450 006 GHz Span 3 MHz Center 2.441 G060 @ GHz Span 3 MHz
#Res BH 30 kHz #WBH 30 kHz Sweep 4.08 ms (1201 pts) #Res BW 30 kHz #YBH 38 kHz Sweep 4.08 ms (1201 pts)
Occupied Bandwidth Occ BH % Pur  93.80 % Occupied Bandwidth Occ BW % Pur  93.80 %
849.3741 kHz x B -20.00 &5 885.4930 kHz x B -20.00 &5
Transmit Freq Error  -15.995 kHz Transmit Freq Error  10.723 kHz
% dB Bandwidth 957.263 kHz % dB Bandwidth 832.156 kHz
UL Japan, Inc.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124
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20dB Bandwidth
.
Ch: Low Ch: Mid
# Agilent R T # Agilent R T
Ref @ dBm Atten 16 dB Ref @ dBm Atten 10 dB
#Peak #Peak
Log Log
19 a 19 i
4B/ dB/ o
> < > <«
L] Y
LgAv LgAv
ML 32 M1l 52|
Center 2,402 008 @ GHz Span 3 MHz Center 2.441 608 @ GHz Span 3 MHz
#Res BH 38 kHz #WBH 30 kHz Sweep 4.08 ms (1201 pts) #Res BW 30 kHz #YBH 36 kHz Sweep 4.08 ms (1201 pts)
Occupied Bandwidth Occ BH % Pur  93.60 % Occupied Bandwidth Occ BW % Pur  93.00 ¥
11772 MHz x dB -20.00 dB 1.1725 MHz x dB -20.00 dB
Transmit Freq Error  -8.431 kHz Transmit Freq Error  -9.841 kHz
% dB Bandwidth 1.365 MHz % dB Bandwidth 1.384 MHz
Ch: High
R T
Ref @ dBm Atten 10 dB
#Peak
Log
18 il
&/ T
> <
A J e
WW/\
Lafv
ML 52
Center 2,430 008 @ GHz Span 3 MHz
#Res BH 30 kHz #WBH 30 kHz Sween 4.08 ms (1201 pts)
Occupied Bandwidth Occ BH Z Pur  99.00 7
1.1661 MH=z x dB -20.00 dB
Transmit Freq Error  -8.670 kHz
% dB Bandwidth 1.278 MHz
UL Japan, Inc.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124
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Number of Hopping Frequency

UL Japan, Inc.
Head Office EMC Lab. No.3 measurement room

Company Sand Dollar Enterprise, Inc. Regulation FCC15.247(a)(1)(iii) / RSS-210 A8.1(d)
Equipment Computer Entertainment System Test Distance -
Model CECH-2001A Date 03/10/2009
S/N 1200174 Temperature 24 deg.C.
Power AC 120V / 60Hz Humidity 36 %
Mode Tx(Hopping on) / Inquiry Engineer Kazufumi Nakai
DH5 / 3DH5
DHS
Mode Number of channel Limit
[number] [time]
Tx(Hopping on) 79 =15
3DH5
Mode Number of channel Limit
[number] [time]
Tx(Hopping on) 79 =15
Inquiry
Mode Number of channel Limit
[number] [time]
Inquiry 32 =15
UL Japan, Inc.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone

Facsimile

: +81 596 24 8116
: +81 596 24 8124
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Test report No.
Page

Issued date
Revised date
FCC ID

Number of Hopping Frequency

DHS / Inquiry
Hopping on (1/3) Hopping on (2/3)
3 Agilent R T ¥ Agilent R T
Ref 107 dBpY Atten 16 dB Ref 187 dEpV Atten 18 dB
#Peak #Peak
s :
o | AAAAIAATAAMAARAAIATAAROAMAN | A ARIANIAARAARAAAIAAARAAR
[‘(UU"TYVUU\'YVV"VUVVT“VUVTYVU" BRI RN REIIENIIEEI n I

LaAw J Lafw
sl 82 5182
M3 FC M3 FC

AA AA
£( £(fx
FTun FTun
Swp Sup
Start 2.400 060 GHz Stop 2.439 000 GHz Start 2.430 090 GHz Stop 2.460 008 GHz
#Res BH 300 kHz #UBH 1 MHz Sweep 1.04 ms (1261 pts) #Res BH 300 kHz #UBH 1 MHz Sweep 1.04 ms (1201 pts)

Hopping on (3/3) Inquiry (1/3)

3 Agilent R T ¥ Agilent R T
Ref 107 dBpY Atten 16 dB Ref 187 dEpV Atten 18 dB
#Peak #Peak
Log Log
19 16

& I\AATAAIAARAATANMAAIAN

# | [\

VTVVU'H“(VU‘JVYVV'IVUVV\

o | LA

LyAv g
s 82 51 82 H;
M3 FC = M3 FC
AA AA Iy N
£(n £
FTun W et sy FTun W WMWW
S Swn
Start 2.460 068 GHz Stop 2.490 D90 GHz Start 2.400 006 GHz Stop 2.430 004 GHz
#Res BH 300 kHz #UBH 1 MHz Sween 1.04 ms (1201 pts) #Res BH 308 kHz #UBH 1 MHz Sweep 1.04 ms (1201 ptsy

Inquiry (2/3)
R T

Inquiry (3/3)
R T

# Agilent ¥ Agilent
Ref 187 dBpY Atten 10 dB Ref 187 dBpV Atten 16 dB
#Peak #Peak
Log Log
19 16

NV AN AT

@ | [ N

LI

\
TR

POV T T

LaAw . LaAw
5182 ]“. 5182 \«
M3 FC M3 FC
AR I " AR ;
£0 i £(fx
FTun TR S ot L FTun ey h
Swp Ship

Start 2.400 080 GHz
#Res BN 308 kHz

#4BW 1 MHz

Stop 2,430 009 GHz
Sweep 1.04 ms (1201 pts)

Start 2.460 90 GHz
#Res BH 308 kHz

Stop 2.499 008 GHz
Sweep 1.84 ms (1201 ptsy

#YBH 1 MHz

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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Number of Hopping Frequency

3DHS
Hopping on (1/3) Hopping on (2/3)
i Agilent R ¥ Agilent R
Ref 107 dBpY Atten 10 dB Ref 187 dBpV Atten 10 dB
#Peak #Peak
Log Log
18 19
dB/ /V R T L T T TV Ao TE AT [N W 4B/ [ I [y T | ]
LyAw J Lafw
51 52 S1 52
M3 FC M3 FC
AR AR
£(fn £(fn
FTun FTun
S Swn
Start 2.400 000 GHz Stop 2.439 000 GHz Start 2.430 008 GHz Stop 2.460 008 GHz
#Res BH 300 kHz #UBH 1 MHz Sween 1.04 ms (1261 pts) #Res BH 300 kHz #UBH 1 MHz Sweep 1.04 ms (1201 pts)
Hopping on (3/3)
#  Agilent R T
Ref 167 dBpY Atten 10 dB
#Peak
Log
19
dB/ N N L Ty ey o Ny
Lofv
S1%52
M3 FC
: (o
£(f: j
FTun Al
Svp
Start 2.460 000 GHz Stop 2.499 969 GHz
#Res BH 300 kHz #UBH 1 MHz Sweep 1.4 ms (1201 pts)
UL Japan, Inc.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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Dwell time

UL Japan, Inc.

Head Office EMC Lab. No.3 measurement room

Company Sand Dollar Enterprise, Inc. Regulation FCC Partl5 Subpart C 15.247(a)(1)(iii) / RSS-210 A8.1(d)
Equipment Computer Entertainment System Test Distance -
Model CECH-2001A Date 03/10/2009
S/N 1200174 Temperature 24 deg.C.
Power AC 120V / 60Hz Humidity 36 %
Mode Bluetooth Tx Hopping On / Inquiry Engineer Kazufumi Nakai
DHI, DH3, DH5 / 3DH1, 3DH3, 3DH5
BDR
Mode Number of transmission Length of Result Limit
ina 31.6(79 Hopping x 0.4) transmission time
/12.8(32 Hopping x 0.4)second period [msec] [msec] [msec]
DH1 50.0times / Ssec. x 31.6sec. = 316 times 0.417 132 400
DH3 25.6times* /  Ssec. x 31.6sec. = 162 times 1.677 272 400
DH5 33.6times* / 10sec. x 31.6 sec. = 107 times 2.940 315 400
Inquiry 100 times / 1sec. x 12.8 sec. = 1280 times 0.124 159 400
*Average data of 5 tests
EDR
Mode Number of transmission Length of Result Limit
ina 31.6(79 Hopping x 0.4) transmission time
/12.8(32 Hopping x 0.4)second period [msec] [msec] [msec]
3DH1 49.0times / Ssec. X 31.6sec. = 310 times 0.422 131 400
3DH3 26.4 times* /  Ssec. x 31.6sec. = 167 times 1.675 280 400
3DH5 32.8times* / 10sec. x 31.6sec. = 104 times 2.929 305 400

*Average data of 5 tests

UL Japan, Inc.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124
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.
Dwell time
2 Agilent R T # Agilent R T
a Mkl 4174 ps
Ref 107 dBpY Atten 10 dB Ref 167 dBpY Atten 10 dB -12.49 dB
#Peak #Peak
Log Log
160 10
dB/ dB/ { |
LaAy LaAv
S1 52 | LI s1 82
H3 FS H3 S e
AA AA
£(F): £(f):
50k FTun
¥
I
Center 2.441 800 GHz ° Span @ Hz Center 2.441 680 GHz Span @ Hz
Res BH 108 kHz #WBH 300 kHz Sweep 5 5 (1201 pts) Res BH 1 MHz #UBH 3 MHz Sweep 760 ps (1201 pts)
# Agilent T # Agilent R T
a Mkrl  1.677 ms
Ref 187 dBpV Atten 18 dB Ref 107 dBpY Atten 10 dB -6.54 4B
#Peak #Peak
Log Log
19 18 r .
dB/ dB/ [
LgAv LgAv
$1 082 | “ i $1 %52
H3 F$ W3 v
AA | | | (] AR 1
£( E(f):
50k FTi
% L RO | 7o il i
Center 2.441 @08 GHz ” Span B Hz Center 2.441 888 GHz Span @ Hz
Res BW 180 kHz #UBH 300 kHz Swesp 5 5 (1281 pts) Res BH 1 MHz #UBH 3 MHz Sween 3.04 ms (1201 pts)y
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Res BH 100 kHz

#UBH 300 kHz

Sneep 1 5 (1201 pts)

Res BH 1 MHz

#UBH 3 MHz

FCCID : XCET12NA28K
Dwell time
DHS5 (1/2) DHS5 (2/2)
#  Agilent T # Agilent R T

aMkrl  2.94 ms
Ref 187 dBpl Atten 18 dB Ref 167 dBpY Atten 10 dB -2.08 dB
#Peak #Peak
Log Log
16 10
dB/ 4B/ s L4 ¥ ¥ ¥ o,
LaAw LaAv
R N T T T A
H3 F$ H3 S

AA AR 1 '
£ £(f):
350k FTun
Center 2.441 006 GHz Span B Hz Center 2.441 680 GHz Span @ Hz
Res BH 186 kHz #UBH 308 kHz Sweep 10 5 (1201 pts) Res BH 1 MHz #UBH 3 MHz Sweep 5.04 ms (1201 pts)
Inquiry (1/2) Inquiry (2/2)
# Agilent T # Agilent T
a Mkrl 124 ps
Ref 107 dBpV Atten 18 dB Ref 107 dBpY Atten 10 dB 3.85 dB
#Peak #Peak
Log Log
19 18 S —
4B/ dB/
LgAw LaAv l
51 82 S1 52 J
H3 F$ W3 VS [
AA AR
£(f)r £(f):
250k FTun A
T T I

Center 2.441 008 GHz Span B Hz Center 2.441 9600 GHz Span B Hz

Sreep 300 ps (1201 pts)
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.
Dwell time
Agilent T Agilent R T
aMkrl 27795 a Mkrl 4224 ps
Ref 167 dBpY Atten 16 dB 548 dB Ref 167 dBpY Atten 16 dB 3.86 dB
#Peak #Peak
Log Log ‘
18 16 }
dB/ dB/ ‘( N, MWWMWM
LaRv LaAv
S1 82 ‘ | ‘ | S1 52
H3 F$ H3 WS
AR AR
£(F): £(f):
£>50k FTun Im‘ ap 'f' i H
t
Center 2.441 000 GHz Span @ Hz Center 2.441 800 GHz Span @ Hz
Res BH 108 kHz #VBH 300 kHz Sweep 5 5 (1201 pts) Res BH 1 MHz #WBH 3 MHz Sweep 760 ps (1201 pts)
Agilent T Agilent T
a Mkrl  1.675 ms
Ref 187 dBpY Atten 18 dB Ref 187 dBpY Atten 16 dB @.21 dB
#Peak +Peak
Log Log
18 18 o —
-y Y [ Vi .\I
LaAv LaAw
st sal | | WA | 5 52
H3 FS W3 W5
A [ N | i
£01): £ <
£50k MM FTin WW
U 1
Center 2.441 800 GHz Span 8 Hz Center 2.441 998 GHz Span 8 Hz
Res BHW 108 kHz #WBW 300 kHz Sweep 5 5 (1201 pts) Res BW 1 MHz #YBH 3 MHz Sweep 3.04 ms (1201 prs)
Agilent R T Agilent R T
aMkrl 2,929 ms
Ref 107 dBpY Atten 10 dB Ref 187 dBpV Atten 10 dB -315dB
#Peak #Peak
Log Log
1@ 1@ Wy WYY L L Wy "
dB/ dB/ ]
Lafv LgAw
sl s2 |l L], ” [ | N 1 s2
H3 FS W3 WS
AR AR
£ £(n b§
50k FTun
Center 2.441 800 GHz Span @ Hz Center 2.441 098 GHz Span @ Hz
Res BW 108 kHz +UBH 300 kHz Sneep 10 s (1201 pts) Res BH 1 MHz #VBH 3 MHz Sweep 5.04 ms (1201 pts)
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Maximum Peak Output Power

UL Japan, Inc.
Head Office EMC Lab. No.3 measurement room

Company Sand Dollar Enterprise, Inc. Regulation FCC15.247(b)(1) / RSS-210 A8.4(2)
Equipment Computer Entertainment System Test Distance -
Model CECH-2001A Date 03/09/2009 03/10/2009
S/N 1200174 Temperature 23 deg.C. 24 deg.C.
Power AC 120V / 60Hz Humidity 33% 36 %
Mode Bluetooth Tx Hopping Off Engineer Takayuki Shimada  Kazufumi Nakai
DHS5 / 2DH5 / 3DH5 / Inquiry
DHS / Inquiry
Ch Freq. P/M (PK) Cable Atten. Result Limit Margin
Reading Loss
[MHz] [dBm] [dB] [dB] [dBm] | [mW] | [dBm] [ [mW] [dB]
Low 2402.0 -10.03 0.80 10.09 0.86 1.22 20.96 125 20.10
Mid 2441.0 -10.24 0.80 10.09 0.65 1.16 20.96 125 20.31
High 2480.0 -10.67 0.80 10.09 0.22 1.05 20.96 125 20.74
Inquiry 2441.0 -10.32 0.80 10.09 0.57 1.14 20.96 125 20.39
2DHS
Ch Freq. P/M (PK) Cable Atten. Result Limit Margin
Reading Loss
[MHz] [dBm] [dB] [dB] [dBm] | [mW] | [dBm] [ [mW] [dB]
Low 2402.0 -9.47 0.80 10.09 1.42 1.39 20.96 125 19.54
Mid 2441.0 -9.71 0.80 10.09 1.18 1.31 20.96 125 19.78
High 2480.0 -10.16 0.80 10.09 0.73 1.18 20.96 125 20.23
3DH5
Ch Freq. P/M (PK) Cable Atten. Result Limit Margin
Reading Loss
[MHz] [dBm] [dB] [dB] [dBm] | [mW] | [dBm] [ [mW] [dB]
Low 2402.0 -9.29 0.80 10.09 1.60 1.45 20.96 125 19.36
Mid 2441.0 -9.51 0.80 10.09 1.38 1.37 20.96 125 19.58
High 2430.0 -9.96 0.80 10.09 0.93 1.24 20.96 125 20.03
Sample Calculation:

Result = Reading + Cable Loss (supplied by customer) + Attenuator

* In the above table, factor 0.0dB represents no use of Atten. and/or Filter.

*The limit is rounded down to two decimal place.

*The test result is rounded off to one or two decimal places, so some differences might be observed.

UL Japan, Inc.

Head Office EMC Lab.
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Radiated Spurious Emission (below 1GHz)

(Power Supply: SONY)
DHS, Tx, Ch: Low

DATA OF RADIATED EMISSION TEST

Japan, Inc. Head Office EMC Lab. No.3 Semi Anechoic Chamber
Date : 2009/03/26
Company : Sand Dol lar Enterprise, Inc. Report No. : 29GE0205-H0-01
Kind of EUT : Computer Entertainment System Power © AC 120V / 60Hz
Model No. : GECH-2001A Temp. /Humi. ¢ 22deg. C. / 40%
Serial No. : 1200162 Engineer . Kazufumi Nakai
Mode / Remarks : BT, Tx, DH5, 2402MHz, Worst-axis(Hori:Y, Vert:X
LIMIT : FCC15 247(d) 3m, below 1GHz:QP, above 1GHz:PK — Hori |
| other spurious emissions were less than 20dB for the limit. 77 Vg:{fnga
O Hor izontal
0 [dBuV/m] << QP DATA >> ertical
70
60
50 ‘F
40 ‘ ;
® X g i
20 ¢
10
0
30 50 70 100 200 300 500 700 1000
Freauency [MHz]
. Antenna | Loss& . .
Frequency | Reading DET Factor Gain Level Angle | Height Polar. Limit Margin
[MHZ1 [dBuV] [dB/m] [dB] [dBuV/m] | [Degl [cm] [dBuV/m] [dB]
45.572 45.4| QP 1.8 -24.7 32. 5| 137 100 Vert. 40.0 1.5
46.574) 33.2 QP 11.5 -24.7 20.0 185 300| Hori 40.0] 20.0
76.192 47.9| QP 6.1 -24.2 29. 8| 0] 100 Vert. 40.0 10.2
76. 365 50.9 QP 6.1 -24.2 32.8 273 400| Hori 40.0] 1.2
104.069 45.9| QP 10.3 -23.8 32. 4 13 100 Vert. 43.5 1.1
105. 446 39.0f QP 10.5 -23.8 25.7 170} 167 Hori. 43.5 17.8
499. 985 42.2| QP 18.6 -20.7 40.1 134] 100 Vert. 46.0 5.9
499. 989 41.0 QP 18.6 -20.7 38. 9] 332 100 Hori. 46.0 7.1
624. 982| 37.1 QP 19.8 -20.0 36.9 17 100| Vert. 46.0] 9.1
624.988| 36.8| QP 19.8 -20.0 36. 6| 128 132 Hori. 46.0 9.4
874.976 29.6 QP 21.9 -17.9 33.6 176! 100| Vert. 46.0] 12.4
874.979 30.8| QP 21.9; -17.9 34. 8] 118 100 Hori. 46.0 1.2

CHART:WITH FACTOR ~ ANT TYPE: -30MHz:LOOP, 30-300MHz:BICONICAL, 300MHz-1000MHz:LOGPERIODIC,
CALCULATION:RESULT = READING + ANT FACTOR + LOSS (CABLE+ATTEN.) - GAIN (AMP)

1000MHz-:HORN

*The test result is rounded off to one or two decimal places, so some differences might be observed.

UL Japan, Inc.

Head Office EMC Lab.
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Radiated Spurious Emission (below 1GHz)

(Power Supply: SONY)

DHS, Tx, Ch: Mid

DATA OF RADIATED EMISSION TEST

Japan, Inc. Head Office EMC Lab. No.3 Semi Anechoic Chamber
Date : 2009/03/27
Company : Sand Dol lar Enterprise, Inc. Report No. © 29GE0205-H0-01
Kind of EUT : Computer Entertainment System Power : AC 120V / 60Hz
Model No. : GECH-2001A Temp. /Humi. ¢ 22deg. C. / 40%
Serial No. : 1200162 Engineer . Kazufumi Nakai
Mode / Remarks : BT, Tx, DH5, 2441MHz, Worst-axis(Hori:Y, Vert:X
LIMIT : FCC15 247(d) 3m, below 1GHz:QP, above 1GHz:PK — Hori |
| other spurious emissions were less than 20dB for the limit. 77 Vg:{fnga
O Hor izontal
0 [dBuV/m] << QP DATA >> ertical
70
60
50 (
40 ‘ :
® ¥ oL | i
I
20 g ?
10
0
30 50 70 100 200 300 500 700 1000
Freauency [MHz]
. Antenna | Loss& . .
Frequency | Reading DET Factor Gain Level Angle | Height Polar. Limit Margin
[MHZ1 [dBuV] [dB/m] [dB] [dBuV/m] | [Degl [cm] [dBuV/m] [dB]
45.565 45.1 QP 1.8 -24.7 32.2] 151 100 Vert. 40.0 7.8
46.674) 33.5 QP 11.4 -24.7 20.2 194 300| Hori 40.0] 19.8
76. 256 46.8| QP 6.1 -24.2 28.7 8 100 Vert. 40.0 1.3
76. 434 50.5 QP 6.1 -24.2 32.4 261 300| Hori 40.0] 1.6
104. 034 45.9| QP 10.2 -23.8 32. 3] 99 100 Vert. 43.5 1.2
105. 345 37.9| QP 10.5 -23.8 24. 6| 355 300| Hori. 43.5 18.9
499.979 41.8| QP 18.6 -20.7 39.7 122 100 Vert. 46.0 6.3
499. 987 411 QP 18.6 -20.7 39. 0] 348 100 Hori. 46.0 7.0
624. 975| 36.9 QP 19.8 -20.0 36.7 39 100| Vert. 46.0] 9.3
624. 985| 36.9| QP 19.8 -20.0 36.7 135 100 Hori. 46.0 9.3
874.968 30.3 QP 21.9 -17.9 34.3 118 100 Hori 46.0] 1.7
874.983 28.9| QP 21.9; -17.9 32.9] 80 100 Vert. 46.0 13.1

CHART:WITH FACTOR

ANT TYPE: -30MHz:LOOP, 30-300MHz:BICONICAL, 300MHz-1000MHz:LOGPERIODIC,
CALCULATION:RESULT = READING + ANT FACTOR + LOSS (CABLE+ATTEN.) - GAIN (AMP)

1000MHz-:HORN

*The test result is rounded off to one or two decimal places, so some differences might be observed.

UL Japan, Inc.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124



Test report No.
Page

Issued date
Revised date
FCCID

: 29GE0205-HO-01-B-R1
: 53 of 81

: May 8, 2009

: May 18, 2009

: XCET12NA28K

Radiated Spurious Emission (below 1GHz)

(Power Supply: SONY)

DHS, Tx, Ch: High

DATA OF RADIATED EMISSION TEST

Japan, Inc. Head Office EMC Lab. No.3 Semi Anechoic Chamber
Date : 2009/03/27
Company : Sand Dol lar Enterprise, Inc. Report No. © 29GE0205-H0-01
Kind of EUT : Computer Entertainment System Power : AC 120V / 60Hz
Model No. : GECH-2001A Temp. /Humi. ¢ 22deg. C. / 40%
Serial No. : 1200162 Engineer . Kazufumi Nakai
Mode / Remarks : BT, Tx, DH5, 2480MHz, Worst-axis(Hori:Y, Vert:X
LIMIT : FCC15 247(d) 3m, below 1GHz:QP, above 1GHz:PK — Hori |
| other spurious emissions were less than 20dB for the limit. 77 Vg:{fnga
O Hor izontal
0 [dBuV/m] << QP DATA >> ertical
70
60
50 (
40 ‘ ;
30 + %f ¥ %
20 kT)
10
0
30 50 70 100 200 300 500 700 1000
Freauency [MHz]
. Antenna | Loss& . .
Frequency | Reading DET Factor Gain Level Angle | Height Polar. Limit Margin
[MHZ1 [dBuV] [dB/m] [dB] [dBuV/m] | [Degl [cm] [dBuV/m] [dB]
44.698 32.1 QP 12.1 -24.8 19.4 196 300] Hori. 40.0 20.6
45.532 45.1 QP 11.8 -24.7 32.2 131 100| Vert. 40.0] 1.8
76.034 471.2| QP 6.1 -24.2 29.1 4] 100 Vert. 40.0 10.9
76. 453 51.4 QP 6.1 -24.2 33.3 259 300| Hori 40.0] 6.7
104.123 44.8| QP 10.3 -23.8 31. 3] 64 100 Vert. 43.5 12.2
105. 654 39.2| QP 10.6 -23.8 26. 0] 358 300| Hori. 43.5 17.5
499. 986 42.0/ QP 18.6 -20.7 39. 9] 124] 100 Vert. 46.0 6.1
499. 987 40.8| QP 18.6 -20.7 38.7 347 100 Hori. 46.0 1.3
624. 984 37.4] QP 19.8 -20.0 37.2 38 100| Vert. 46.0] 8.8
624.990| 36.6| QP 19.8 -20.0 36. 4] 135 100 Hori. 46.0 9.6
874.971 28.9 QP 21.9 -17.9 32.9 186! 100| Vert. 46.0] 13.1
874.982 30.9| QP 21.9; -17.9 34.9] 142 100 Hori. 46.0 1.1

CHART:WITH FACTOR

ANT TYPE: -30MHz:LOOP, 30-300MHz:BICONICAL, 300MHz-1000MHz:LOGPERIODIC,
CALCULATION:RESULT = READING + ANT FACTOR + LOSS (CABLE+ATTEN.) - GAIN (AMP)

1000MHz-:HORN

*The test result is rounded off to one or two decimal places, so some differences might be observed.

UL Japan, Inc.
Head Office EMC Lab.
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Company
Kind of EUT
Model No.
Serial No

Mode / Remarks :
LIMIT : FCG15 247(d) 3m, below 1GHz:QP, above 1GHz:PK

Radiated Spurious Emission (below 1GHz)

(Power Supply: SONY)

3DHS, Tx, Ch: Low

DATA OF RADIATED EMISSION TEST

Inc. Head Office EMC Lab. No.3 Semi Anechoic Chamber

: Sand Dol lar Enterprise

Inc.

Japan,

: Computer Entertainment System
: GECH-2001A
: 1200162

Report No.
Power

Temp. /Humi.

Engineer

BT, Tx, 3DH5, 2402MHz, Worst-axis(Hori:Y, Vert:X)

Date : 2009/03/27

© 29GE0205-H0-01
© AG 120V / 60Hz
: 22deg.C. / 40%
: Kazufumi Nakai

| other spurious emissions were less than 20dB for the limit. — Ug;ifggFal
O
[dBuY,/m] << GP DATA > Horizontal
0
70
60
50 (
40 ‘ :
® X I i
20 ?
10
0
30 50 70 100 200 300 500 700 1000
Freauency [MHz]
. Antenna | Loss& . .
Frequency | Reading DET Factor Gain Level Angle | Height Polar. Limit Margin
[MHZ1 [dBuV] [dB/m] [dB] [dBuV/m] | [Degl [cm] [dBuV/m] [dB]
45.572 45.1 QP 1.8 -24.7 32.2] 121 100 Vert. 40.0 7.8
45.785 33.0 QP 1.7 -24.7 20.0 185 300 Hori 40.0: 20.0
76.186 471.5 QP 6.1 -24.2 29. 4] 350 100 Vert. 40.0 10.6
76. 875 51.0 QP 6.1 -24.2 32.9 267 300| Hori 40.0: 7.1
104.231 45.5| QP 10.3 -23.8 32.0) 104] 100 Vert. 43.5 1.5
105. 431 38.7| QP 10.5 -23.8 25. 4 9 300| Hori. 43.5 18.1
499. 983 41.0 QP 18.6 -20.7 38.9] 335 100 Hori. 46.0 7.1
499. 984 41.8| QP 18.6 -20.7 39.7 130} 100 Vert. 46.0 6.3
624. 984 36.9 QP 19. 8] -20.0 36.7 107 100| Vert. 46.0: 9.3
624.988| 36.4| QP 19.8 -20.0 36. 2| 170] 100 Hori. 46.0 9.8
874.975 29.6 QP 21.9 -17.9 33.6 65 100| Vert. 46.0: 12.4
874.976 30.6| QP 21.9; -17.9 34. 6| 31 100 Hori. 46.0 11.4

CHART:WITH FACTOR

ANT TYPE: -30MHz:LOOP, 30-300MHz:BICONICAL, 300MHz-1000MHz:LOGPERIODIC, 1000MHz-:HORN
CALCULATION:RESULT = READING + ANT FACTOR + LOSS (CABLE+ATTEN.) - GAIN (AMP)

*The test result is rounded off to one or two decimal places, so some differences might be observed.

UL Japan, Inc.
Head Office EMC Lab.
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Radiated Spurious Emission (below 1GHz)

(Power Supply: SONY)
3DHS, Tx, Ch: Mid

DATA OF RADIATED EMISSION TEST

Japan, Inc. Head Office EMC Lab. No.3 Semi Anechoic Chamber
Date : 2009/03/27
Company : Sand Dol lar Enterprise, Inc. Report No. © 29GE0205-H0-01
Kind of EUT : Computer Entertainment System Power : AC 120V / 60Hz
Model No. : CECH-2001A Temp. /Humi. ¢ 22deg. C. / 40%
Serial No. : 1200162 Engineer . Kazufumi Nakai
Mode / Remarks : BT, Tx, 3DH5, 2441MHz, Worst-axis(Hori:Y, Vert:X
LIMIT : FCC15 247(d) 3m, below 1GHz:QP, above 1GHz:PK — Hori |
| other spurious emissions were less than 20dB for the limit. 77 Vg:{fnga
O Hor izontal
0 [dBuV/m] << QP DATA >> ertical
70
60
50 ‘F
40 ‘ ;
% ¥ H—— i
20 (P (F
10
0
30 50 70 100 200 300 500 700 1000
Freauency [MHz]
. Antenna | Loss& . .
Frequency | Reading DET Factor Gain Level Angle | Height Polar. Limit Margin
[MHZ1 [dBuV] [dB/m] [dB] [dBuV/m] | [Degl [cm] [dBuV/m] [dB]
45.875 45.7| QP 1.7 -24.7 32.7 143 100 Vert. 40.0 1.3
47.124) 31.2 QP 11.3 -24.7 17.8 194 300| Hori 40.0] 22.2
76.187, 46.8| QP 6.1 -24.2 28.7 1 100 Vert. 40.0 1.3
76. 354 50.7 QP 6.1 -24.2 32.6 255 300| Hori 40.0] 1.4
104. 110} 45.3| QP 10.3 -23.8 31. 8] 239 100 Vert. 43.5 1.7
105. 345 38.0 QP 10.5 -23.8 24.7 10 300| Hori. 43.5 18.8
499. 985 40.2| QP 18.6 -20.7 38.1 309! 100 Hori. 46.0 1.9
499. 986 421 QP 18.6 -20.7 40. 0| 130} 100 Vert. 46.0 6.0
624.981 36.8 QP 19.8 -20.0 36.6 105! 100| Vert. 46.0] 9.4
624. 986 36.8| QP 19.8 -20.0 36. 6| 118 100 Hori. 46.0 9.4
874.970] 29.8 QP 21.9 -17.9 33.8 243 100 Hori 46.0] 12.2
874.986 28.9| QP 21.9; -17.9 32.9] 142 100 Vert. 46.0 13.1

CHART:WITH FACTOR ~ ANT TYPE: -30MHz:LOOP, 30-300MHz:BICONICAL, 300MHz-1000MHz:LOGPERIODIC,
CALCULATION:RESULT = READING + ANT FACTOR + LOSS (CABLE+ATTEN.) - GAIN (AMP)

1000MHz-:HORN

*The test result is rounded off to one or two decimal places, so some differences might be observed.

UL Japan, Inc.

Head Office EMC Lab.
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Radiated Spurious Emission (below 1GHz)

(Power Supply: SONY)

3DHS, Tx, Ch: High

DATA OF RADIATED EMISSION TEST

Japan, Inc. Head Office EMC Lab. No.3 Semi Anechoic Chamber
Date : 2009/03/27
Company : Sand Dol lar Enterprise, Inc. Report No. © 29GE0205-H0-01
Kind of EUT : Computer Entertainment System Power : AC 120V / 60Hz
Model No. : GECH-2001A Temp. /Humi. ¢ 22deg. C. / 40%
Serial No. : 1200162 Engineer . Kazufumi Nakai
Mode / Remarks : BT, Tx, 3DH5, 2480MHz, Worst-axis(Hori:Y, Vert:X
LIMIT : FCC15 247(d) 3m, below 1GHz:QP, above 1GHz:PK — Hori |
| other spurious emissions were less than 20dB for the limit. 77 Vg:{fnga
O Hor izontal
0 [dBuV/m] << QP DATA >> ertical
70
60
50 (
40 ‘ ;
0 X AR i
20 ¢
10
0
30 50 70 100 200 300 500 700 1000
Freauency [MHz]
. Antenna | Loss& . .
Frequency | Reading DET Factor Gain Level Angle | Height Polar. Limit Margin
[MHZ1 [dBuV] [dB/m] [dB] [dBuV/m] | [Degl [cm] [dBuV/m] [dB]
45.566 45.6| QP 1.8 -24.7 32.7 101 100 Vert. 40.0 1.3
46. 564 33.2 QP 11.5 -24.7 20.0 172 300| Hori 40.0] 20.0
76.189 47.8| QP 6.1 -24.2 29.7 338, 100 Vert. 40.0 10.3
76. 342 50. 6 QP 6.1 -24.2 32.5 257 300| Hori 40.0] 1.5
104.143 45.7| QP 10.3 -23.8 32.2| 3 100 Vert. 43.5 1.3
105. 556 38.7| QP 10.5 -23.8 25. 4 16 300| Hori. 43.5 18.1
499. 984 41.7| QP 18.6 -20.7 39. 6| 154] 100 Vert. 46.0 6.4
499. 986 41.3| QP 18.6 -20.7 39. 2| 123 100 Hori. 46.0 6.8
624. 986 36.8 QP 19.8 -20.0 36.6 145 100 Hori 46.0] 9.4
624.988| 37.2| QP 19.8 -20.0 317.0) 81 100 Vert. 46.0 9.0
874.976 29.8 QP 21.9 -17.9 33.8 92 100| Vert. 46.0] 12.2
874.980| 30.4| QP 21.9; -17.9 34. 4 9 100 Hori. 46.0 11.6

CHART:WITH FACTOR

ANT TYPE: -30MHz:LOOP, 30-300MHz:BICONICAL, 300MHz-1000MHz:LOGPERIODIC,
CALCULATION:RESULT = READING + ANT FACTOR + LOSS (CABLE+ATTEN.) - GAIN (AMP)

1000MHz-:HORN

*The test result is rounded off to one or two decimal places, so some differences might be observed.

UL Japan, Inc.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124
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Radiated Spurious Emission (below 1GHz)

(Power Supply: SONY)
Rx, Ch: Mid

DATA OF RADIATED EMISSION TEST

Japan, Inc. Head Office EMC Lab. No.3 Semi Anechoic Chamber
Date : 2009/03/27
Company : Sand Dol lar Enterprise, Inc. Report No. © 29GE0205-H0-01
Kind of EUT : Computer Entertainment System Power : AC 120V / 60Hz
Model No. : GECH-2001A Temp. /Humi. ¢ 22deg. C. / 40%
Serial No. : 1200162 Engineer . Kazufumi Nakai
Mode / Remarks : BT, Rx, 2441MHz, Worst-axis(Hori:Y, Vert:X)
LIMIT : FCC15 247(d) 3m, below 1GHz:QP, above 1GHz:PK — Hori |
| other spurious emissions were less than 20dB for the limit. 77 Vg:{fnga
O Hor izontal
0 [dBuV/m] << QP DATA >> ertical
70
60
50 ‘F
40 ‘ :
30 X ? ¥ i
20 kT)
10
0
30 50 70 100 200 300 500 700 1000
Freauency [MHz]
. Antenna | Loss& . .
Frequency | Reading DET Factor Gain Level Angle | Height Polar. Limit Margin
[MHZ1 [dBuV] [dB/m] [dB] [dBuV/m] | [Degl [cm] [dBuV/m] [dB]
45.578 45.5| QP 1.8 -24.7 32. 6] 111 100 Vert. 40.0 7.4
46. 345 32.6 QP 11.5 -24.7 19. 4 204] 300| Hori 40.0] 20.6
76.342 47.6| QP 6.1 -24.2 29. 5| 352, 100 Vert. 40.0 10.5
76. 354 50.9 QP 6.1 -24.2 32.8 249 300| Hori 40.0] 1.2
104. 234 45.2| QP 10.3 -23.8 31.7 104] 100 Vert. 43.5 1.8
105. 444 38.4| QP 10.5 -23.8 25.1 12 300| Hori. 43.5 18.4
499. 985 41.0 QP 18.6 -20.7 38.9] 309! 100 Hori. 46.0 7.1
499. 989 41.7| QP 18.6 -20.7 39. 6| 130} 100 Vert. 46.0 6.4
624.981 36.7 QP 19.8 -20.0 36.5 81 100| Vert. 46.0] 9.5
624. 989 37.0f QP 19.8 -20.0 36. 8] 17 100 Hori. 46.0 9.2
874.978 31.0 QP 21.9 -17.9 35.0 187 100 Hori 46.0] 11.0
874.978 29.7| QP 21.9; -17.9 33.7 114] 100 Vert. 46.0 12.3

CHART:WITH FACTOR ~ ANT TYPE: -30MHz:LOOP, 30-300MHz:BICONICAL, 300MHz-1000MHz:LOGPERIODIC,
CALCULATION:RESULT = READING + ANT FACTOR + LOSS (CABLE+ATTEN.) - GAIN (AMP)

1000MHz-:HORN

*The test result is rounded off to one or two decimal places, so some differences might be observed.

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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Radiated Spurious Emission (below 1GHz)
Reference Data
(Power Supply: DELTA)
DHS5, Tx, Ch: Mid

DATA OF RADIATED EMISSION TEST

Japan, Inc. Head Office EMC Lab. No.4 Semi Anechoic Chamber
Date : 2009/03/31

Company : Sand Dol lar Enterprise, Inc. Report No. : 29GE0205-H0-01
Kind of EUT © Computer Entertainment System Power : AC 120V / 60Hz
Mode! No. © CECH-2001A Temp. /Humi. : 21deg.C. / 35%
Serial No. : 1200168 Engineer : Takumi Shimada

Mode / Remarks : BT, Tx, DH5, 2441MHz, Worst-axis(Hori:Y, Vert:X)

LIMIT : FCC15.247(d) 3m, below 1GHz:QP, above 1GHz: o .
All other spurious emissions were less than 20dB for the limit. — Ug:{%gg}al
 LdBuv/m << GP DATA »> g Morizontal
70
60
50 (
40 ‘
30 = 0 X % ?
20 ?
10
030 50 70 100 200 300 500 700 1000
Frequency [MHz]

Antenna | Loss&

Level Angle | Height Limit Margin

Freauency | Reading DET Factor Gain Polar
MHz] [dBuV] [dB/m] [dB] [dBuV/ml | [Degl | [cm] [dBuV/m] [dB]
50. 422| 39.6| QP 10.5, -24.5 25.6 13 400| Hori. 40.0 14.4
45. 620| 44.1 QP 12.1 -24.7 31.5 106| 100| Vert. 40.0 8.5
72.004] 49.4f QP 6.4 -24.2 31.6 269 300( Hori. 40.0 8.4
72.002] 48.3[ QP 6.4 -24.2 30.5. 4 100| Vert. 40.0 9.5
104. 070, 35.8[ QP 10. 4 -23.9 22.3 0 282 Hori. 43.5 21.2
103. 730 46.0( QP 10. 4 -23.9 32.5 322 100| Vert. 43.5 11.0
499,974 40.9) QP 19.2, -20.8 39.3 48 100{ Hori. 46.0 6.7
499. 974 4110 P 19.2, -20.8 39.5 122 115( Vert. 46.0 6.5
624. 986 33.9( QP 20.9 -20.1 34.7 48 227| Hori 46.0 1.3
624.978 31.4[ QP 20.9 -20.1 32.2 79 100| Vert. 46.0 13.8
874.961 327 QP 23.8 -18.2 38.3 241 100| Hori 46.0 1.7
874.963 2911 QP 23.8 -18.2 34.7 69 100{ Vert. 46.0 1.3

CHART:WITH FACTOR  ANT TYPE: -30MHz:LOOP, 30-300MHz:BICONICAL, 300MHz-1000MHz:LOGPERIODIC, 1000MHz-:HORN
CALCULATION:RESULT = READING + ANT FACTOR + LOSS (CABLE+ATTEN.) — GAIN (AMP)

*The test result is rounded off to one or two decimal places, so some differences might be observed.

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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Radiated Spurious Emission (above 1GHz)
(Power Supply: SONY)
DHS, Tx, Ch: Low

UL Japan, Inc.
Head Office EMC Lab. No.4 Semi Anechoic Chamber
Company : Sand Dollar Enterprise, Inc. Regulation : FCC15.247(d) / RSS-210 A8.5
Equipment :  Computer Entertainment System Test Distance : 3m/1m
Model : CECH-2001A Date . 03/31/2009 03/31/2009
S/N: ;1200162 Temperature : 2ldeg.C. 23deg.C.
Power : AC 120V /60Hz Humidity o 35% 33%
Mode . Bluetooth, Tx 2402MHz, DH5 Engineer . Takumi Shimada Takayuki Shimada
Position : H: Y-axis, V: X-axis
PK DETECT (RBW: IMHz, VBW: 1MHz)
No.| FREQ |_S/AREADING ANT AMP | CABLE[ Hi-Pass RESULT Limit MARGIN
HOR | VER | Factor GAIN | LOSS | Filter HOR | VER PK HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 [194513 ] 670 [ 652 26.5 33.0 2.5 0.0 63.0 61.2 73.9 10.9 12.7
2 | 239000 | 487 46.6 272 327 2.8 0.0 460 | 439 73.9 279 30.0
3* | 2400.00 | 512 55.3 272 327 2.8 0.0 485 52.6 73.9 - -
4 [ 4804.00 | 398 39.4 315 319 4.1 1.2 447 | 443 73.9 292 29.6
5 | 7206.00 | 404 | 40.1 36.0 326 4.6 1.0 494 | 49.1 73.9 24.5 24.8
6 | 9608.00 | 40.1 39.8 383 334 55 1.2 51.7 514 739 222 225
Test distance Imeter RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
7 1201000 [ NS NS - - - - - - 73.9 - -
8 | 1441200 [ Ns NS - - - - - - 73.9 - -
9 |16814.00 [ Ns NS - - - - - - 73.9 - -
10 [19216.00 [ NS NS - - - - - - 73.9 - -
11 [21618.00 [ NS NS - - - - - - 73.9 - -
12 [24020.00 | 43.9 43.6 38.4 325 8.4 0.0 437 | 484 73.9 252 25.5
AV DETECT (RBW: IMHz, VBW: 10Hz or 270Hz)
No.| FREQ | S/AREADING ANT AMP | CABLE[ Hi-Pass RESULT Limit MARGIN
HOR | VER Factor GAIN | LOSS | Filter HOR | VER AV HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1" [ 194513 | 310 | 334 26.5 33.0 2.5 0.0 27.0 29.4 53.9 269 24.5
2 [2390.00 | 309 314 272 327 2.8 0.0 282 28.7 53.9 257 252
3* | 2400.00 | 432 47.1 272 327 2.8 0.0 40.5 444 53.9 - -
4 [ 4804.00 | 274 [ 262 315 31.9 4.1 1.2 323 311 53.9 21.6 228
5 | 7206.00 | 267 26.8 36.0 326 4.6 1.0 357 35.8 53.9 182 18.1
6 | 9608.00 [ 270 | 27.1 383 334 55 1.2 38.6 38.7 53.9 153 152
Test distance Imeter RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
7 [12010.00 [ NS NS - - - - - - 53.9 - -
8 | 1441200 [ Ns NS - - - - - - 53.9 - -
9 |16814.00 [ Ns NS - - - - - - 53.9 - -
10 [19216.00 [ NS NS - - - - - - 53.9 - -
11 [21618.00 [ NS NS - - - - - - 53.9 - -
12 [24020.00 | 31.0 31.0 38.4 325 8.4 0.0 35.8 35.8 53.9 18.1 18.1
*Reference data (Refe to next page(20dBc data sheet))
Test Distance 1.0m : Distance Factor(Dfac) = 20log(3/1.0) = 9.54 dB

*Except for the above table : All other spurious emissions were less than 20dB for the limit.

*Hi-Pass Filter was not used for factor 0.0dB of the above table.

*In the frequency over the second harmonic, the noise from the EUT was not seen.The data above is its base noise.
*The limit is rounded down to one decimal place.

*The test result is round off to one or two decimal places, so some differences might be observed.

*NS: Non Signal

*1) VBW: 10Hz

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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Radiated Spurious Emission (above 1GHz)

(Power Supply: SONY)
DHS, Tx, Ch: Low

Company Sand Dollar Enterprise, Inc.
Equipment Computer Entertainment System
Model CECH-2001A

S/N: 1200162

Power AC 120V / 60Hz

Mode Bluetooth, Tx 2402MHz, DH5
Position H: Y-axis, V: X-axis

UL Japan, Inc.
Head Office EMC Lab. No.4 Semi Anechoic Chamber
Regulation
Test Distance
Date
Temperature
Humidity
Engineer

FCC15.247(d) / RSS-210 A8.5
3m

03/31/2009

21deg.C.

35%

Takumi Shimada

20dBc (Fundamental 2402.0 MHz) (RBW: 100kHz, VBW: 300kHz)
No. FREQ S/A READING ANT AMP CABLE | Hi-Pass RESULT Limit MARGIN
HOR | VER | Factor | GAIN | LOSS | Filer | HOR | VER | 20dBc [ HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
2402.00 94.4 98.9 27.2 32.7 2.8 0.0 91.7 96.2 - - -
3 2400.00 39.1 42.4 27.2 32.7 2.8 0.0 36.4 39.7 Funda-20dB 35.3 36.5

*Hi-Pass Fiter was not used for factor 0.0dB of the above table.

*The test result is round off to one or two decimal places, so some differences might be observed.

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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Radiated Spurious Emission (above 1GHz)

(Power Supply: SONY)

DHS, Tx, Ch: Mid

UL Japan, Inc.

Head Office EMC Lab. No.4 Semi Anechoic Chamber

Company : Sand Dollar Enterprise, Inc. Regulation FCC15.247(d) / RSS-210 A8.5
Equipment :  Computer Entertainment System Test Distance 3m/1m
Model . CECH-2001A Date 03/31/2009
S/N: : 1200162 Temperature 21deg.C.
Power : AC 120V /60Hz Humidity 35%
Mode . Bluetooth, Tx 2441MHz, DH5 Engineer Takumi Shimada
Position : H: Y-axis, V: X-axis
PK DETECT (RBW: IMHz, VBW: 1MHz)
No.] FREQ |_S/AREADING ANT AMP | CABLE| Hi-Pass RESULT Limit MARGIN
HOR | VER | Factor GAIN | LOSS | Filter HOR | VER PK HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 [1943.88 | 69.6 | 615 26.5 33.0 2.5 0.0 656 | 575 73.9 8.3 16.4
2 | 488200 | 402 | 402 317 31.9 4.2 1.1 453 | 453 73.9 286 | 286
3 | 7323.00 | 400 | 405 36.1 326 46 1.0 49.1 49.6 73.9 248 | 243
4 976400 | 418 | 412 38.5 334 5.6 13 538 | 532 739 20.1 207
Test di ce Imeter RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
5 [12205.00 | NS NS - - - - - - 73.9 - -
6 | 14646.00 | NS NS - - - - - - 739 - -
7 |17087.00 | NS NS - - - - - - 739 - -
8 |19528.00 | NS NS - - - - - - 73.9 - -
9 [21969.00 [ Ns NS - - - - - - 73.9 - -
10 2441000 | 427 | 426 38.6 323 8.4 0.0 479 | 478 73.9 260 | 26.1
AV DETECT (RBW: IMHz, VBW: 10Hz or 270Hz)
No.| FREQ | S/A READING ANT AMP | CABLE| Hi-Pass RESULT Limit MARGIN
HOR | VER | Factor GAIN | LOSS | Filter HOR | VER AV HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1" [ 1943.88 | 34.1 30.5 26.5 33.0 2.5 0.0 30.1 26.5 53.9 238 | 274
2 | 488200 | 278 | 275 317 31.9 4.2 1.1 329 | 326 53.9 210 | 213
3 | 732300 | 272 | 276 36.1 326 46 1.0 363 36.7 539 17.6 172
4 | 976400 | 283 28.7 38.5 334 5.6 13 403 | 407 539 13.6 13.2
Test di ce Imeter RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
5 [12205.00 | NS NS - - - - - - 53.9 - -
6 | 14646.00 [ Ns NS - - - - - - 53.9 - -
7 |17087.00 | NS NS - - - - - - 539 - -
8 |19528.00 | NS NS - - - - - - 539 - -
9 |21969.00 | NS NS - - - - - - 53.9 - -
10 2441000 | 300 | 299 38.6 323 8.4 0.0 352 | 351 53.9 18.7 18.8
Test Distance 1.0m : Distance Factor(Dfac) = 20log(3/1.0) = 9.54 dB

*Except for the above table : All other spurious emissions were less than 20dB for the limit.

*Hi-Pass Fiter was not used for factor 0.0dB of the above table.

*In the frequency over the second harmonic, the noise from the EUT was not seen.The data above is its base noise.

*The limit is rounded down to one decimal place.

*The test result is round off to one or two decimal places, so some differences might be observed.

*NS: Non Signal
*1) VBW: 10Hz

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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Radiated Spurious Emission (above 1GHz)

(Power Supply: SONY)
DHS, Tx, Ch: High

UL Japan, Inc.

Head Office EMC Lab. No.4 Semi Anechoic Chamber

Company Sand Dollar Enterprise, Inc. Regulation FCC15.247(d) / RSS-210 A8.5
Equipment Computer Entertainment System Test Distance 3m/ Im
Model CECH-2001A Date 03/31/2009 03/31/2009
S/N: 1200162 Temperature 21deg.C. 23deg.C.
Power AC 120V / 60Hz Humidity 35% 33%
Mode Bluetooth, Tx 2480MHz, DH5 Engineer Takumi Shimada  Takayuki Shimada
Position H: Y-axis, V: X-axis
PK DETECT (RBW: IMHz, VBW: IMHz)
No.| FREQ | _S/AREADING ANT AMP | CABLE| Hi-Pass RESULT Limit MARGIN
HOR | VER | Factor GAIN | LOSS | Filter HOR | VER PK HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 [ 194473 | 658 | 66.0 26.5 33.0 2.5 0.0 61.8 | 62.0 73.9 12.1 11.9
2 | 248350 | 478 | 46.6 273 327 2.8 0.0 452 | 440 73.9 287 | 299
3 | 4960.00 | 39.6 39.6 318 31.9 42 L1 448 | 4438 73.9 29.1 29.1
4 | 744000 | 408 | 408 36.3 327 47 1.0 50.1 50.1 73.9 238 | 238
5 1992000 | 40.1 40.4 38.6 335 5.6 1.4 522 | 525 73.9 217 | 214
Test di ce Imeter RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
6 ]12400.00 | NS NS B - - B - B 73.9 - -
7 |14880.00 | Ns NS - - - - - - 73.9 - -
8 |17360.00 | NS NS - - - - - - 73.9 - -
9 |19840.00 [ Ns NS - - - - - - 73.9 - -
10 [2232000 [ NS NS - - - - - - 73.9 - -
11 |24800.00 | 446 | 444 38.9 322 8.5 0.0 50.3 50.1 73.9 236 | 2338
AV DETECT (RBW: IMHz, VBW: 10Hz or 270Hz)
No.| FREQ | S/A READING ANT AMP | CABLE| Hi-Pass RESULT Limit MARGIN
HOR | VER | Factor GAIN | LOSS | Filter HOR | VER AV HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1" [ 194473 | 30.1 33.1 26.5 33.0 2.5 0.0 26.1 29.1 53.9 278 | 248
2 | 248350 | 334 | 325 273 327 2.8 0.0 308 | 299 53.9 23.1 24.0
3 | 496000 | 288 | 266 318 31.9 42 L1 340 | 318 53.9 199 | 221
4 | 744000 | 278 | 280 36.3 327 47 1.0 37.1 373 53.9 16.3 16.6
5 1992000 | 279 | 279 38.6 335 5.6 1.4 400 | 400 53.9 13.9 13.9
Test di ce Imeter RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
6 ]12400.00 | NS NS B - - B - B 53.9 - -
7 |14880.00 [ Ns NS - - - - - - 53.9 - -
8 |17360.00 [ Ns NS - - - - - - 53.9 - -
9 |19840.00 [ Ns NS - - - - - - 53.9 - -
10 [2232000 [ NS NS - - - - - - 53.9 - -
11 2480000 | 317 | 317 38.9 322 8.5 0.0 374 | 374 53.9 16.5 16.5
Test Distance 1.0m : Distance Factor(Dfac) = 20log(3/1.0) = 9.54 dB

*Except for the above table : All other spurious emissions were less than 20dB for the limit.
*Hi-Pass Filter was not used for factor 0.0dB of the above table.
*In the frequency over the second harmonic, the noise from the EUT was not seen.The data above is its base noise.
*The limit is rounded down to one decimal place.
*The test result is round off to one or two decimal places, so some differences might be observed.
*NS: Non Signal
*1) VBW: 10Hz

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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Radiated Spurious Emission (above 1GHz)

(Power Supply: SONY)

3DHS, Tx, Ch: Low

UL Japan, Inc.

Head Office EMC Lab. No.4 Semi Anechoic Chamber

Company Sand Dollar Enterprise, Inc. Regulation FCC15.247(d) / RSS-210 A8.5
Equipment Computer Entertainment System Test Distance 3m/ Im
Model CECH-2001A Date 03/31/2009
S/N: 1200162 Temperature 23deg.C.
Power AC 120V / 60Hz Humidity 33%
Mode Bluetooth, Tx 2402MHz, 3DH5 Engineer Takayuki Shimada
Position H: Y-axis, V: X-axis
PK DETECT (RBW: IMHz, VBW: 1MHz)
No.| FREQ |_S/AREADING ANT AMP | CABLE[ Hi-Pass RESULT Limit MARGIN
HOR | VER | Factor GAIN | LOSS | Filter HOR | VER PK HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 [1943.99 | 68.7 67.4 26.5 33.0 2.5 0.0 64.7 63.4 73.9 9.2 10.5
2 [ 2390.00 | 489 46.6 272 327 2.8 0.0 46.2 43.9 73.9 27.7 30.0
3* | 2400.00 | 58.1 61.7 272 327 2.8 0.0 55.4 59.0 73.9 - -
4 [ 4804.00 | 39.1 39.1 315 319 4.1 1.2 44.0 44.0 73.9 29.9 29.9
5 | 7206.00 | 402 402 36.0 32.6 4.6 1.0 49.2 49.2 73.9 24.7 24.7
6 [ 9608.00 | 402 404 383 334 5.5 1.2 51.8 52.0 739 22.1 219
Test distance Imeter RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
7 ]12010.00 [ NS NS - - - - - - 73.9 - -
8 | 1441200 [ Ns NS - - - - - - 73.9 - -
9 |16814.00 [ Ns NS - - - - - - 73.9 - -
10 [19216.00 | NS NS - - - - - - 73.9 - -
11 2161800 | Ns NS - - - - - - 73.9 - -
12 [24020.00 | 439 43.8 38.4 325 3.4 0.0 48.7 48.6 73.9 25.2 25.3
AV DETECT (RBW: IMHz, VBW: 10Hz or 270Hz)
No.| FREQ | S/AREADING ANT AMP | CABLE[ Hi-Pass RESULT Limit MARGIN
HOR | VER Factor GAIN | LOSS | Filter HOR | VER AV HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
170] 1943.99 | 33.1 34.0 265 33.0 2.5 0.0 29.1 30.0 53.9 24.8 239
2 [2390.00 | 316 314 272 327 2.8 0.0 28.9 28.7 53.9 25.0 252
3* | 2400.00 | 44.2 48.1 272 327 2.8 0.0 415 454 53.9 - -
4 [ 4804.00 | 26.1 26.1 315 31.9 4.1 1.2 31.0 31.0 53.9 229 229
5 [ 7206.00 | 269 26.9 36.0 326 4.6 1.0 359 359 539 18.0 18.0
6 | 9608.00 | 27.1 27.1 383 334 5.5 1.2 387 387 539 15.2 152
Test distance Imeter RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
7 ]12010.00 [ NS NS - - - - - - 53.9 - -
8 | 1441200 [ Ns NS - - - - - - 53.9 - -
9 [16814.00 | Ns NS - - - - - - 53.9 - -
10 [19216.00 | NS NS - - - - - - 53.9 - -
11 [21618.00 [ NS NS - - - - - - 53.9 - -
12 [24020.00 | 31.0 31.0 38.4 325 8.4 0.0 35.8 35.8 53.9 18.1 18.1
*Reference data (Refe to next page(20dBc data sheet))
Test Distance 1.0m : Distance Factor(Dfac) = 20log(3/1.0) = 9.54 dB

*Except for the above table : All other spurious emissions were less than 20dB for the limit.

*Hi-Pass Filter was not used for factor 0.0dB of the above table.

*In the frequency over the second harmonic, the noise from the EUT was not seen.The data above s its base noise.

*The limit is rounded down to one decimal place.
*The test result is round off to one or two decimal places, so some differences might be observed.

*NS: Non Signal
*1) VBW: 10Hz

Telephone
Facsimile

UL Japan, Inc.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
: +81 596 24 8116
: +81 596 24 8124
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Radiated Spurious Emission (above 1GHz)

(Power Supply: SONY)

3DHS, Tx, Ch: Low

Company Sand Dollar Enterprise, Inc.
Equipment Computer Entertainment System
Model CECH-2001A

S/N: 1200162

Power AC 120V / 60Hz

Mode Bluetooth, Tx 2402MHz, 3DH5
Position H: Y-axis, V: X-axis

UL Japan, Inc.
Head Office EMC Lab. No.4 Semi Anechoic Chamber

Regulation

Test Distance

Date

Temperature

Humidity
Engineer

FCC15.247(d) / RSS-210 A8.5

3m
03/31/2009
23deg.C.
33%

Takayuki Shimada

20dBc (Fundamental 2402.0 MHz) (RBW: 100kHz, VBW: 300kHz)
No. FREQ S/A READING ANT AMP CABLE | Hi-Pass RESULT Limit MARGIN
HOR | VER | Factor | GAIN | LOSS | Filer | HOR | VER | 20dBc [ HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
2402.00 93.9 98.0 27.2 32.7 2.8 0.0 91.2 95.3 - - -
3 2400.00 46.8 50.0 27.2 32.7 2.8 0.0 44.1 473 Funda-20dB|  27.1 28.0

*Hi-Pass Fiter was not used for factor 0.0dB of the above table.

*The test result is round off to one or two decimal places, so some differences might be observed.

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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Radiated Spurious Emission (above 1GHz)

(Power Supply: SONY)

3DHS, Tx, Ch: Mid

UL Japan, Inc.

Head Office EMC Lab. No.4 Semi Anechoic Chamber

Company : Sand Dollar Enterprise, Inc. Regulation FCC15.247(d) / RSS-210 A8.5
Equipment :  Computer Entertainment System Test Distance 3m/1m
Model . CECH-2001A Date 03/31/2009
S/N: : 1200162 Temperature 23deg.C.
Power : AC 120V /60Hz Humidity 33%
Mode . Bluetooth, Tx 2441MHz, 3DH5 Engineer Takayuki Shimada
Position : H: Y-axis, V: X-axis
PK DETECT (RBW: IMHz, VBW: 1MHz)
No.] FREQ |_S/AREADING ANT AMP | CABLE| Hi-Pass RESULT Limit MARGIN
HOR | VER | Factor GAIN | LOSS | Filter HOR | VER PK HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 [194385 | 704 | 67.5 26.5 33.0 2.5 0.0 664 | 63.5 73.9 75 104
2 | 4882.00 | 39.1 39.0 317 31.9 4.2 1.1 442 | 441 73.9 297 | 298
3 | 732300 | 384 | 387 36.1 326 46 1.0 475 | 4718 73.9 264 | 261
4 | 976400 | 397 | 398 38.5 334 5.6 13 517 | 518 739 222 | 221
Test di ce Imeter RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
5 [12205.00 | NS NS - - - - - - 73.9 - -
6 | 14646.00 | NS NS - - - - - - 739 - -
7 |17087.00 | NS NS - - - - - - 739 - -
8 |19528.00 | NS NS - - - - - - 73.9 - -
9 [21969.00 [ Ns NS - - - - - - 73.9 - -
10 2441000 | 426 | 425 38.6 323 8.4 0.0 478 | 417 73.9 26.1 262
AV DETECT (RBW: IMHz, VBW: 10Hz or 270Hz)
No.| FREQ | S/A READING ANT AMP | CABLE| Hi-Pass RESULT Limit MARGIN
HOR | VER | Factor GAIN | LOSS | Filter HOR | VER AV HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1" [ 194385 | 339 [ 339 26.5 33.0 2.5 0.0 299 | 299 53.9 240 | 240
2 | 488200 | 264 | 264 317 31.9 4.2 1.1 315 315 53.9 224 | 224
3 | 7323.00 | 262 | 262 36.1 326 46 1.0 353 353 539 18.6 18.6
4 | 976400 | 271 27.1 385 334 5.6 13 39.1 39.1 539 14.8 14.8
Test di ce Imeter RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
5 [12205.00 | NS NS - - - - - - 53.9 - -
6 | 14646.00 [ Ns NS - - - - - - 53.9 - -
7 |17087.00 | NS NS - - - - - - 539 - -
8 |19528.00 | NS NS - - - - - - 539 - -
9 |21969.00 | NS NS - - - - - - 53.9 - -
10 2441000 | 300 | 300 38.6 323 8.4 0.0 352 | 352 53.9 18.7 18.7
Test Distance 1.0m : Distance Factor(Dfac) = 20log(3/1.0) = 9.54 dB

*Except for the above table : All other spurious emissions were less than 20dB for the limit.

*Hi-Pass Fiter was not used for factor 0.0dB of the above table.

*In the frequency over the second harmonic, the noise from the EUT was not seen.The data above is its base noise.

*The limit is rounded down to one decimal place.

*The test result is round off to one or two decimal places, so some differences might be observed.

*NS: Non Signal
*1) VBW: 10Hz

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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Radiated Spurious Emission (above 1GHz)

(Power Supply: SONY)

3DHS, Tx, Ch: High

UL Japan, Inc.

Head Office EMC Lab. No.4 Semi Anechoic Chamber

Company Sand Dollar Enterprise, Inc. Regulation FCC15.247(d) / RSS-210 A8.5
Equipment Computer Entertainment System Test Distance 3m/1m
Model CECH-2001A Date 03/31/2009
S/N: 1200162 Temperature 23deg.C.
Power AC 120V / 60Hz Humidity 33%
Mode Bluetooth, Tx 2480MHz, 3DH5 Engineer Takayuki Shimada
Position H: Y-axis, V: X-axis
PK DETECT (RBW: IMHz, VBW: IMHz)
No.| FREQ | _S/A READING ANT AMP | CABLE] Hi-Pass RESULT Limit MARGIN
HOR | VER | Factor GAIN | LOSS | Filter HOR | VER PK HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 [ 194398 T 703 67.3 26.5 33.0 2.5 0.0 66.3 63.3 73.9 7.6 10.6
2 | 248350 | 572 573 273 327 2.8 0.0 54.6 54.7 73.9 19.3 19.2
3 [ 4960.00 | 387 38.9 31.8 319 4.2 1.1 439 | 441 739 30.0 29.8
4 | 744000 | 402 40.2 363 327 4.7 1.0 49.5 49.5 73.9 244 | 244
5 [9920.00 | 400 | 40.1 38.6 335 5.6 1.4 52.1 52.2 73.9 21.8 21.7
Test di ce Imeter RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
6 [12400.00 [ NS NS - - - - - - 73.9 - -
7 [14880.00 [ Ns NS - - - - - - 739 - -
8 [17360.00 | Ns NS - - - - - - 73.9 - -
9 [19840.00 | Ns NS - - - - - - 73.9 - -
10 [2232000 [ NS NS - - - - - - 73.9 - -
11 [24800.00 | 44.6 44.8 38.9 322 8.5 0.0 50.3 50.5 73.9 23.6 234
AV DETECT (RBW: IMHz, VBW: 10Hz or 270Hz)
No.| FREQ | S/AREADING ANT AMP | CABLE] Hi-Pass RESULT Limit MARGIN
HOR | VER | Factor GAIN | LOSS | Filter HOR | VER AV HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1" [ 1943.98 | 335 33.7 26.5 33.0 2.5 0.0 29.5 29.7 53.9 244 | 242
2 | 248350 | 344 34.6 273 327 2.8 0.0 31.8 32.0 53.9 22.1 219
3 [4960.00 | 264 | 264 31.8 319 4.2 1.1 316 316 53.9 223 223
4 | 744000 | 279 279 363 327 4.7 1.0 372 372 53.9 16.7 16.7
5 [9920.00 | 277 277 38.6 335 5.6 1.4 39.8 39.8 53.9 14.1 14.1
Test di ce Imeter RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
6 [12400.00 [ NS NS - - - - - - 53.9 - -
7 [14880.00 [ Ns NS - - - - - - 53.9 - -
8 [17360.00 | Ns NS - - - - - - 53.9 - -
9 [19840.00 | Ns NS - - - - - - 53.9 - -
10 [2232000 [ NS NS - - - - - - 53.9 - -
11 [24800.00 | 31.8 31.8 38.9 322 8.5 0.0 37.5 375 53.9 16.4 16.4
Test Distance 1.0m : Distance Factor(Dfac) = 20log(3/1.0) = 9.54 dB

*Except for the above table : All other spurious emissions were less than 20dB for the limit.
*Hi-Pass Filter was not used for factor 0.0dB of the above table.
*In the frequency over the second harmonic, the noise from the EUT was not seen.The data above is its base noise.
*The limit is rounded down to one decimal place.
*The test result is round off to one or two decimal places, so some differences might be observed.
*NS: Non Signal
*1) VBW: 10Hz

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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Radiated Spurious Emission (above 1GHz)

(Power Supply: SONY)

Rx, Ch: Mid

UL Japan, Inc.

Head Office EMC Lab. No.4 Semi Anechoic Chamber

Company Sand Dollar Enterprise, Inc. Regulation FCC15.247(d) / RSS-210 A8.5
Equipment Computer Entertainment System Test Distance 3m
Model CECH-2001A Date 03/31/2009
S/N: 1200162 Temperature 23deg.C.
Power AC 120V / 60Hz Humidity 33%
Mode Bluetooth, Rx 2441 MHz Engineer Takayuki Shimada
Position H: Y-axis, V: X-axis
PK DETECT (RBW: IMHz, VBW: IMHz)
No.| FREQ | _S/AREADING ANT AMP | CABLE| Hi-Pass RESULT Limit MARGIN
HOR | VER | Factor GAIN | LOSS | Filter HOR | VER PK HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 [ 194401 | 703 | 674 26.5 33.0 25 0.0 663 | 634 73.9 7.6 105
2 | 244100 | 409 | 410 27.2 32.7 2.8 0.0 382 | 383 73.9 357 | 356
3 | 488200 | 388 | 390 317 31.9 3.9 0.0 425 | 427 73.9 314 | 312
4 | 7323.00 | 383 | 386 36.1 32.6 42 0.0 460 | 463 73.9 279 | 276
AV DETECT (RBW: 1IMHz, VBW: 10Hz)
No.| FREQ | _S/AREADING ANT AMP | CABLE| Hi-Pass RESULT Limit MARGIN
HOR | VER | Factor GAIN | LOSS | Filter HOR | VER AV HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 [ 194401 | 339 | 335 26.5 33.0 25 0.0 299 | 295 53.9 240 | 244
2 | 244100 | 278 | 278 272 327 2.8 0.0 251 | 251 53.9 288 | 2838
3 | 488200 | 257 | 257 317 31.9 3.9 0.0 294 | 294 53.9 245 | 245
4 | 732300 | 256 | 256 36.1 32.6 42 0.0 333 | 333 53.9 206 | 20.6

*Except for the above table : All other spurious emissions were less than 20dB for the limit.
*Hi-Pass Fiter was not used for factor 0.0dB of the above table.
*The limit is rounded down to one decimal place.

*The test result is round off to one or two decimal places, so some differences might be observed.

UL Japan, Inc.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124
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Radiated Spurious Emission (above 1GHz)

Reference Data
(Power Supply: DELTA)

DHS, Tx, Ch: Mid

UL Japan, Inc.
Head Office EMC Lab. No.4 Semi Anechoic Chamber

Company Sand Dollar Enterprise, Inc. Regulation FCC15.247(d) / RSS-210 A8.5
Equipment Computer Entertainment System Test Distance 3m/1m
Model CECH-2001A Date 03/31/2009
S/N: 1200168 Temperature 21deg.C.
Power AC 120V / 60Hz Humidity 35%
Mode Bluetooth, Tx 2441MHz, DH5 Engineer Takumi Shimada
Position H: Y-axis, V: X-axis
PK DETECT (RBW: IMHz, VBW: 1MHz)
No.] FREQ |_S/AREADING ANT AMP | CABLE| Hi-Pass RESULT Limit MARGIN
HOR | VER | Factor GAIN | LOSS | Filter HOR | VER PK HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 [1948.63 | 672 50.8 26.5 33.0 2.5 0.0 632 | 468 73.9 107 | 27.1
2 | 488200 | 393 39.1 317 31.9 4.2 1.1 444 | 442 73.9 29.5 29.7
3 | 7323.00 | 392 385 36.1 326 46 1.0 483 476 73.9 256 263
4 [ 9764.00 | 401 40.8 38.5 334 5.6 13 52.1 52.8 73.9 21.8 211
Test di ce Imeter RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
5 [12205.00 | NS NS - - - - - - 73.9 - -
6 | 14646.00 | NS NS - - - - - - 739 - -
7 |17087.00 | NS NS - - - - - - 739 - -
8 |19528.00 | NS NS - - - - - - 73.9 - -
9 |21969.00 [ Ns NS - - - - - - 73.9 - -
10 [24410.00 | 425 427 38.6 323 8.4 0.0 477 | 479 73.9 262 26.0
AV DETECT (RBW: IMHz, VBW: 10Hz or 270Hz)
No.| FREQ | S/A READING ANT AMP | CABLE| Hi-Pass RESULT Limit MARGIN
HOR | VER | Factor GAIN | LOSS | Filter HOR | VER AV HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1" [ 1948.63 | 368 320 26.5 33.0 2.5 0.0 32.8 28.0 53.9 21.1 259
2 | 488200 | 28.1 262 317 31.9 42 1.1 332 313 53.9 207 226
3 | 7323.00 | 261 264 36.1 326 46 1.0 352 355 53.9 18.7 184
4 | 976400 | 273 272 38.5 334 5.6 13 39.3 39.2 53.9 14.6 147
Test di 1meter RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
5 [12205.00 [ NS NS - - - - - - 53.9 - -
6 | 14646.00 | NS NS - - - - - - 539 - -
7 |17087.00 | NS NS - - - - - - 539 - -
8 |19528.00 | NS NS - - - - - - 53.9 - -
9 |21969.00 [ Ns NS - - - - - - 53.9 - -
10 2441000 | 300 | 300 38.6 323 8.4 0.0 352 352 53.9 18.7 18.7
Test Distance 1.0m : Distance Factor(Dfac) = 20log(3/1.0) = 9.54 dB

*Except for the above table : All other spurious emissions were less than 20dB for the limit.

*Hi-Pass Fiter was not used for factor 0.0dB of the above table.

*In the frequency over the second harmonic, the noise from the EUT was not seen.The data above is its base noise.

*The limit is rounded down to one decimal place.

*The test result is round off to one or two decimal places, so some differences might be observed.

*NS: Non Signal
*1) VBW: 10Hz

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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Conducted Spurious Emission

DHS, Tx, Ch: Low

30MHz-1GHz

1GHz-5GHz

= Agilent R - Agilent R
Mkrl 371.1 MHz Mkr2 4.884 GHz
Ref 107 dBpV Atten 10 dB 27.15 dBp¥ Ref 167 dBpY Atten 10 dB 349.15 dBpY
#Peak #Peak
Log Log
1a 18
dB/ dB/
ol Dl
75.5 75.5 o
dBpY T dBpY i
LgAv 0 ™ 2 rT T LoAv -
51 82 51 52
Start 30.8 MHz Stop 1806 B GHz Start 1.008 GHz Stop 5.008 GHz
#Res BH 188 kHz #VBW 300 kHz Sweep 92.72 ms (1201 pts) #Res BH 108 kHz #UBH 380 kHz Sweep 382.3 ms (1201 pts)
Marker  Trace Type A Anplituda Marker  Trace Type H Axis fnplitude
1 @ Freg 3711 MHz 27.15 dBpl 1 @ Freq 2.482 GHz 95.52 dBpl
2 @ Freg 4.884 GHz 39.15 dBpl
5SGHz-10GHz 10GHz-15GHz
Agilent R T 3 Agilent R T
Mkrl 7.112 GHz Mkrl 13.946 GHz
Ref 187 dBpV Atten 18 dB 31.87 4BpY Ref 167 dBpY Atten 10 dB 33.35 dBpY
+Feak #Peak
Log Log
18 10
dB/ dB/
Dl ol
5 « 5 ;
I v P
LAy 3 ertebipbty LAy il r ol
S1 52 51 82
Start 5.000 GHz Stop 16.908 GHz Start 10.600 GHz Stop 15.008 GHz
#Res BH 108 kHz #WBH 308 kHz Sweep 477.9 ms (1201 pts) #Res BH 108 kHz #WBH 300 kHz Sweep 477.9 ms (1201 pts)
Marker  Trace Type ¥ Axis Anplitude Marker  Trace Type % Axis Anplitude
1 (3 Freg 7.112 BHz 31,87 dBlY 1 @ Freg 13.946 BHz 33.35 dBl
15GHz-20GHz 20GHz-25GHz
Agilent R T # Agilent R T
Mkrl 17.892 GHz Mkrl 24.988 GHz
Ref 187 dBpY Atten 16 dB 34.60 dBpY Ref 167 dBpY Atten 16 dB 37.44 dBpY
+Peak #Peak
Log Log
18 16
dB/ dB/
DI 1]
75.5 4 75.5
ﬁg;f IO TR e | N T — sy f;j O il
$1 082 $1 %52
Start 15086 GHz Stop 26.008 GHz Start 20.008 GHz Stop 25.008 GHz
#Res BH 106 kHz #YBH 300 kHz Sweep 477.9 ms (1201 pts) #Res BH 100 kHz #WBH 380 kHz Sweep 477.9 ms (1201 pts)
Marker  Trace Typs W Axie Anplituda Marker  Trace Type W iz Auplituda
1 3 Frag 17.892 GHz 34.86 dBull 1 €3 Frag 24.988 GHz 37.44 dell

UL Japan, Inc.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124
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Conducted Spurious Emission

DHS, Tx, Ch: Mid

30MHz-1GHz

1GHz-5GHz

# Agilent R T Agilent R T
Mkrl 539.2 MHz Mkr2 4882 GHz
Ref 187 dBpy Atten 16 4B 26.16 dBpY Ref 167 dBpY Atten 16 dB 37.36 dBpY
#Peak +Peak
Log Log
18 18
dB/ dB/
ol o]
74.6 74.6 K
dBpY 1 dBpY |
Lofv - i v ; v Lofv & -
$1 %52 $1 082
Start 30.8 MHz Stop 1.068 @ GHz Start 1.008 GHz Stop 5.880 GHz
#Res BH 100 kHz #UBH 368 kHz Sweep 92,72 ms (1201 pts) #Res BH 168 kHz #YBH 308 kHz Sweep 352.3 ms (1201 pts)
Marker  Trace Type W iz Anplituds Marker  Trace Type W Axie Anplituda
1 €3 Freg 539.2 MHz 26.16 dBul) 1 3 Frag 2.441 GHz 94,63 dBpll
2 @ Fragq 4.882 GHz 37.36 dBpl)
5GHz-10GHz 10GHz-15GHz
Agilent R Agilent R T
Mkrl 7.179 GHz Mkrl 13.983 GHz
Ref 107 dBpY Atten 16 dB 31.85 dBpV Ref 187 dBpV fAtten 10 dB 33.42 dpV
#Peak #Peak
Log Log
18 19
dB/ dB/
Dl u]
746 74.6 J
dBpY ‘é dBpY =
Lafy A " " TN e Lofy s g R s
51 52 51082
Start 5,000 GHz Stop 10,000 GHz Start 10.000 GHz Stop 15.080 GHz
#Res BW 100 kHz #UBH 399 kHz Srieep 477.9 ms (1201 pts) #Res BH 100 kHz +WBH 300 kHz Sweep 477.9 ms (1201 pts)
Marker  Trace Type X Auis Anplitude Marker  Trace Type ¥ Axie Anplitude
1 @ Freg 7.179 GHz 31.85 dBul 1 @ Freg 13.983 BHz 33.42 dBpl
15GHz-20GHz 20GHz-25GHz
3 Agilent R Agilent R
Mkrl 17.262 GHz Mkrl 24.983 GHz
Ref 107 dBpY Atten 10 4B 34.04 dBpV Ref 187 dBpV Atten 10 dB 37.36 dBpV
#Peak +Feak
Log Log
19 10
dB/ dB/
ol o]
45 : i
M B M
. ) Al , e e
LgAy ety LyAw
51 52 s1 082
Start 15.000 GHz Stop 20.000 GHz Start 20.000 GHz Stop 25.800 GHz
#Res BW 108 kHz #UBH 300 kHz Sweep 477.9 ms (1201 pts) #Res BH 108 kHz #WBW 306 kHz Sweep 477.9 ms (1201 pts)
Marker  Trace Type % Axis Anplitude Marker  Trace Type ¥ Axis Anplitude
1 @ Freg 17.262 GHz 34,84 dBY 1 @ Freg 24,983 BHz 37.36 4Bl

UL Japan, Inc.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

: +81 596 24 8116
: +81 596 24 8124

Telephone
Facsimile
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Conducted Spurious Emission

DHS, Tx, Ch: High

30MHz-1GHz

1GHz-5GHz

Agilent R T Agilent R T
Mkrl 483.5 MHz Mkr2 4968 GHz
Ref 107 dBpY Atten 18 dB 26.11 dBpY Ref 167 dBpY Atten 16 dB 35.58 dBpY
#Peak +Peak
Log Log
16 18
dB/ dB/
ol o]
74.4 74.4 2
dBwY 1 dBpY I
Lafw ; s Fw—r Lafv |
$1 %2 $1 082
Start 30.8 MHz Stop 1.880 6 GHz Start 1.008 GHz Stop 5.880 GHz
#Res BH 160 kHz #UBK 300 kHz Sweep 92.72 ms (1201 pts) #Res BH 168 kHz #YBH 308 kHz Sweep 352.3 ms (1201 pts)
Markar  Trace Typa 0 iz fnplituda Marker  Trace Type W Axie Anplituda
1 3 Freg 4835 MHz 2611 dBpll 1 3 Frag 2.480 GHz 94.36 dBpll
2 @ Fragq 4.960 GHz 35.58 dBpl)
SGHz-10GHz 10GHz-15GHz
Agilent R T Agilent R T
Mkrl 7.729 GHz Mkrl 13.994 GHz
Ref 167 dBpY fAtten 10 dB 30.42 depY Ref 187 dBpV fAtten 10 dB 33.57 dBpV
#Peak #Peak
Log Log
16 19
dB/ dB/
1] u]
74.4 74.4 N
dBpY 'y dBpY T 7 -
LaAv s ikl LRy e o, sl e s T
51 82 51082
Start 5.000 GHz Stop 10880 GHz Start 10.000 GHz Stop 15.080 GHz
#Res BH 109 kHz +UBH 300 kHz Sweep 477.9 ms (1201 pts) #Res BH 100 kHz +WBH 300 kHz Sweep 477.9 ms (1201 pts)
Marker  Trace Type A Axis Anplitude Marker  Trace Type ¥ Axie Anplitude
1 @ Freg 7.729 BHz 38.42 dBpU 1 @ Freg 13.984 BHz 33.57 dBpll
15GHz-20GHz 20GHz-25GHz
Agilent R T Agilent R T
Mkrl 17.204 GHz Mkrl 24.992 GHz
Ref 107 dBpY Attsn 10 dB 33.86 dBpV Ref 187 dBpV Atten 10 dB 37.94 dBpV
#Peak +Feak
Log Log
10 10
dB/ dB/
ol o]
74.4 1 Ja.4
dBpY - dBpl " P e ——
Lafu LgAv
s1 82 s1 082
Start 15.000 GHz Stop 20809 GHz Start 20.000 GHz Stop 25.800 GHz
#Res BH 100 kHz #UBH 3808 kHz Sweep 477.9 ms (1201 pts) #Res BH 108 kHz #WBW 306 kHz Sweep 477.9 ms (1201 pts)
Marker  Trace Type X Axis Anplitude Marker  Trace Type ¥ Axis Anplitude
1 @ Freg 17,284 BHz 33.86 dBpU 1 @ Freg 24,992 BHz 37.94 4Bl

UL Japan, Inc.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124
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Conducted Spurious Emission

3DHS5, Tx, Ch: Low

30MHz-1GHz

1GHz-5GHz

Agilent R T # Agilent R T
Mkrl 562.9 MHz Mkr2  4.684 GHz
Ref 167 dBpY Atten 16 dB 26.62 dBpY Ref 187 dBpY Atten 16 4B 37.64 dBpY
+Peak #Peak
Log Log
18 18
dB/ dB/
o] 0l
71.9 7.9 2
dBpi T dBuy
Lafly e p e e LAy - fol
$1 082 $1 %52
Start 30.0 MHz Stop 1.888 & GHz Start 1.668 GHz Stop 5.088 GHz
#Res BH 106 kHz #YBH 300 kHz Sween 92.72 ms (1201 pts) #Res BH 100 kHz #WBH 380 kHz Sweep 362.3 ms (1201 pts)
Marker  Trace Typs W Axie Anplituda Marker  Trace Type W iz Auplituda
1 3 Frag 562.9 MHz 26.62 dBpll 1 €3 Frag 2.482 GHz 9L.87 dBpll
2 (&) Fraq 4.884 GHz 37.64 depl
SGHz-10GHz 10GHz-15GHz
Agilent R - Agilent R
Mkrl 7875 GHz Mkrl 13.998 GHz
Ref 107 dBpY Atten 18 dB 30.46 dBwY Ref 107 dBpY Atten 16 dB 34.18 dBpY
#Peak #Peak
Log Log
18 18
4B/ dB/
DI Dl
géﬁv 7.3 i
4 ; dbwy ol ;
Lafy  prss i, 4 Lgfly e " - ek s
5152 51 52
Start 5.800 GHz Stop 10.008 GHz Start 10.000 GHz Stop 15.080 GHz
#Res BH 100 kHz #VEH 360 kHz Sweep 477.9 ms (1201 pts) #Res BH 100 kHz #UBH 300 kHz Sweep 477.9 ms (1201 pts)
Marker  Trace Type ¥ Axis Anplitude Marker  Trace Type X Axis Auplitude
1 @ Freg 7.875 GHz 36,46 dBul 1 @ Freg 13.988 GHz 34.18 dBlY
15GHz-20GHz 20GHz-25GHz
Agilent R 3 Agilent R
Mkrl 17.262 GHz Mkrl 24.717 GHz
Ref 187 dBpV Atten 10 dB 33.43 4B Ref 107 dBpY Atten 10 4B 37.18 dBpY
+Feak #Peak
Log Log
10 19
dB/ dB/
o] ol
71.9 . 71.9 :
dBp for " . e " dBu Jon, PYII PRTE R R S
LyAw = LgAy
s1 082 51 52
Start 15.000 GHz Stop 20.000 GHz Start 20.000 GHz Stop 25.000 GHz
#Res BH 108 kHz #WBH 308 kHz Sweep 477.9 ms (1201 pts) #Res BH 108 kHz #WBH 300 kHz Sweep 477.9 ms (1201 pts)
Marker  Trace Type X Axis Anplitude Marker  Trace Type % Axis Anplitude
1 (3 Freg 17,262 BHz 33.43 dBpl 1 @ Freg 24717 BHz 37.18 dBl

UL Japan, Inc.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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: +81 596 24 8116
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Conducted Spurious Emission

3DHS5, Tx, Ch: Mid

30MHz-1GHz 1GHz-5GHz
# Agilent R T Agilent R T
Mkrl 641.6 MHz Mkr2 4882 GHz
Ref 187 dBpy Atten 16 4B 26.44 dBpY Ref 167 dBpY Atten 16 dB 33.39 dBpY
#Peak +Peak
Log Log
18 18
dB/ dB/
ol 0]
730 73.0 2
dBpY dBul T
Lofv | pey . 2 Lofv | AT st
$1 %52 $1 082
Start 30.8 MHz Stop 1.068 @ GHz Start 1.008 GHz Stop 5.880 GHz
#Res BH 100 kHz #UBH 368 kHz Sweep 92,72 ms (1201 pts) #Res BH 168 kHz #YBH 308 kHz Sweep 352.3 ms (1201 pts)
Marker  Trace Type W iz Anplituds Marker  Trace Type W Axie fnplituda
1 €3 Freg 8416 MHz 26.44 dBul) 1 3 Frag 2.441 GHz 93.82 dBpll
2 @ Fragq 4.882 GHz 33.39 dBnl
5GHz-10GHz 10GHz-15GHz
Agilent R Agilent R
Mkrl 7.838 GHz Mkrl 13.917 GHz
Ref 107 dBpY Atten 16 dB 31.58 dBpV Ref 187 dBpV fAtten 10 dB 33.66 dBpV
#Peak #Peak
Log Log
18 19
dB/ dB/
Dl u]
730 . 73.8 A
dBpY dBpY o
LgAv & S, ot - Lgfw Aot - ]
51 52 51082
Start 5,000 GHz Stop 10,000 GHz Start 10.000 GHz Stop 15.080 GHz
#Res BW 100 kHz #UBH 399 kHz Srieep 477.9 ms (1201 pts) #Res BH 100 kHz +WBH 300 kHz Sweep 477.9 ms (1201 pts)
Marker  Trace Type X RAxis Anplitude Marker  Trace Type ¥ Axie Anplitude
1 @ Freg 7.638 GHz 31.58 dBul 1 @ Freg 13.917 BHz 33.66 4Bl
15GHz-20GHz 20GHz-25GHz
3 Agilent R Agilent R
Mkrl 17.171 GHz Mkrl 24.717 GHz
Ref 107 dBpY Atten 10 4B 34.12 dBpV Ref 187 dBpV Atten 10 dB 36.36 dBpY
#Peak +Feak
Log Log
19 10
dB/ dB/
ol Dl
730 1 73.0 1
dBpid o N ~ " il B —— . i i il st e
LgAv LgAv
51 52 s1 082
Start 15.000 GHz Stop 20.000 GHz Start 20.000 GHz Stop 25.800 GHz
#Res BW 108 kHz #UBH 300 kHz Sweep 477.9 ms (1201 pts) #Res BH 108 kHz #WBW 306 kHz Sweep 477.9 ms (1201 pts)
Marker  Trace Type % Axis Anplitude Marker  Trace Type ¥ Axis Anplitude
1 @ Freg 17.171 GHz 34,12 B 1 @ Freg 24,717 BHz 36.36 4Bl

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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Conducted Spurious Emission

3DHS5, Tx, Ch: High

30MHz-1GHz

1GHz-5GHz

Agilent R T Agilent R T
Mkrl 562.9 MHz Mkr2 4968 GHz
Ref 107 dBpY Atten 18 dB 27.63 dBpY Ref 167 dBpY Atten 16 dB 35.43 dBpY
#Peak +Peak
Log Log
16 18
dB/ dB/
1] 0]
733 73.3 2
dBpY T dBpY I
Lafw o PR R—— $ 0 y Frreww Lofv S et
$1 %2 $1 082
Start 30.8 MHz Stop 1.880 6 GHz Start 1.008 GHz Stop 5.880 GHz
#Res BH 160 kHz #UBK 300 kHz Sweep 92.72 ms (1201 pts) #Res BH 168 kHz #YBH 308 kHz Sweep 352.3 ms (1201 pts)
Markar  Trace Typa 0 iz fnplituda Marker  Trace Type W Axie fnplituda
1 3 Freg 562.9 MHz 27.63 dBull 1 3 Frag 2.480 GHz 93.32 dBpll
2 @ Fragq 4.960 GHz 35.43 dipl
SGHz-10GHz 10GHz-15GHz
Agilent R T Agilent R T
Mkrl 6983 GHz Mkrl 13.994 GHz
Ref 167 dBpY fAtten 10 dB 31.76 dBpY Ref 187 dBpV fAtten 10 dB 33.40 dBpY
#Peak #Peak
Log Log
16 19
dB/ dB/
1] u]
733 73.3 N
dBpY dBpY A
. N o " " N st
LgAv s v st Lefv " o -
51 82 51082
Start 5.000 GHz Stop 10880 GHz Start 10.000 GHz Stop 15.080 GHz
#Res BH 109 kHz +UBH 300 kHz Sweep 477.9 ms (1201 pts) #Res BH 100 kHz +WBH 300 kHz Sweep 477.9 ms (1201 pts)
Marker  Trace Type X Axis fnplitude Marker  Trace Type ¥ Axie Anplitude
1 @ Freg 6.983 BHz 31.78 dBuU 1 @ Freg 13.984 BHz 33.48 dBpl
15GHz-20GHz 20GHz-25GHz
Agilent R T Agilent R T
Mkrl 17.225 GHz Mkrl 24.850 GHz
Ref 107 dBpY Attsn 10 dB 33.61 dBpV Ref 187 dBpV Atten 10 dB 37.04 dBpV
#Peak +Feak
Log Log
10 10
dB/ dB/
1] Dl
733 1 733 H
dBptt R - - N R dBpl - N TR MPZmrrs RS Ser e Rec s
Lafu LgAv
s1 82 s1 082
Start 15.000 GHz Stop 20809 GHz Start 20.000 GHz Stop 25.800 GHz
#Res BH 100 kHz #UBH 3808 kHz Sweep 477.9 ms (1201 pts) #Res BH 108 kHz #WBW 306 kHz Sweep 477.9 ms (1201 pts)
Marker  Trace Type X Axis Anplitude Marker  Trace Type X Axis Anplitude
1 @ Freg 17.225 BHz 33.61 dBpl 1 @ Freg 24,858 BHz 37,84 dBplY

UL Japan, Inc.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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Conducted Spurious Emission
DHS, Band Edge compliance

Hopping on (Ch: Low) Hopping on (Ch: High)
R T R T

Agilent - Agilent
Mkrl 2.483 833 GHz Mkr2 2.483 5008 GHz
Ref 187 dBpY Atten 16 dB 95.41 dBpV Ref 167 dBpW Atten 16 dB 38.33 dBpV
#Peak 4] #Peak [
Log Log
10 MR o [V T Ty
4B/ STV VIV VIVV & |V VIV VIV VL
i 1
o i o A
75.4 746
dBpl dBRY
ey Se= P T R —— Laflv Mww\ .
51 52 S1 82
Start 2,386 000 GHz Stop 2.408 000 GHz Start 2.474 080 GHz Stop 2.494 000 GHz
4Res BH 208 kHz #UBH 208 kHz Sweep 1.84 ms (1261 pts) #Res BW 288 kHz #UBW 260 kHz Sweep 1.84 ms (1261 pts)
Marker  Traca Type * Axig Anplitude Marker  Traca Type ¥ Axie Anplitude
1 @ Freq 2,483 833 GHz 95.41 dBul 1 @ Freg 2,474 167 BHz 94,57 dBull
2 @ Freq 2189 808 GHz 29.32 dBul 2 @ Freg 2.483 500 BHz 30.33 dBull
3 @ Freg 2.396 808 GHz 28.83 dBplY

Hopping off (Ch: Low) Hopping off (Ch: High)
R T R T

Agilent Agilent
Mkrl 2.482 150 GHz Mkr2 2.483 500 GHz
Ref 187 dBpl Atten 18 dB 95.34 dBpY Ref 107 dBpY Atten 18 dB 29.66 dBpV
#Peak n #Peak i
Log Log
19 18
dB/ JaR! dB/ AR
AR 1
D r Y ] SR
753 ‘\\ 74.8
ﬁg;j e ) s il R f;j powapetthet ™ ity LTy ]
sl 82 51 352
Start 2,388 900 GHz Stop 2.408 009 GHz Start 2.474 000 GHz Stop 2.494 008 GHz
#Res BH 208 kHz #VBH 2008 kHz Sweep 1.64 ms (1201 pts) #Res BW 2008 kHz #UBH 2008 kHz Sweep 1.04 ms (1201 pts)
Marker  Trace Type % Axis Anplitude Marker  Trace Type ¥ Axis Anplitude
1 @ Freg 2.482 158 GHz 95,34 4Bl 1 @ Freg 2.479 833 BHz 94,61 dBpl
2 € Frag 2.488 B0A GHz 48.76 dEpll 2 @ Frag 2.483 580 BHz 29.86 dBpll
3 &5 Frag 2.398 886 GHz 28.65 dBpll

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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Conducted Spurious Emission

3DHS, Band Edge compliance

Agilent

Hopping on (Ch: Low)
R T

Atten 18 dB

Mkr3 2.390 600 GHz
29.44 dBpV

Ref 1k07 dBpl

#Pea

1

T A s

B/

o]

74.6

dBpl

WMMM

i
(et

Lofy

sl 82

Start 2.365 008 GHz
#hes BH 200 kHz

#VEH 200 kHz

Stop 2.408 009 GHz
Sweep 1.64 ms (1201 pts)

## Agilent

Ref 107 dBpY
Peak

Hopping on (Ch: High)
R T

Atten 18 dB

Mkrz 2.483 500 GHz
36.29 dBpV

#Peal

Log

iaVillatia

10 Radlve

dB/

0l

73.4

dBpY

2
B Y i

Lofv

51 352

Start 2,474 0680 GHz
#Res BW 200 kHz

#VEW 260 kHz

Stop 2.494 008 GHz
Sweep 1.04 ms (1201 pts)

Start 2.388 008 GHz
#Res BW 208 kHz

#VBH 200 kHz

Stop 2.408 880 GHz
Sweep 1.84 ms (1201 pts)

#Res BW 200 kHz

Marker  Trace Type ¥ Axie Anplitude Marker  Trace Type % Axiz Anplitude
1 3y Freg 2.485 1B7 GHz 94.59 dBpU 1 3 Freqg 2.47€ A17 BHz 93.37 dBpl
2 3 Fraeg 2.488 BEA GHz 4662 dBpU 2 3 Freg 2.483 SBA BHz 36.29 dBpU
3 3 Fraeg 2.398 BEA GHz 29.44 dBpU
Hopping off (Ch: Low) Hopping off (Ch: High)
- Agilent R T 3 Agilent R T
Mkrl 2.481 833 GHz Mkr2 2.483 508 GHz
Ref 187 dBpY Atten 10 dB 94.58 dBpV Ref 167 dBpY Atten 10 dB 39.94 dBpV
#Peak T #Peak i
Log Log
14 14
iy [T By 1]
T O
ol - S g ol — N
5 et ] | Bl —
I P
Lafiv Lofy
Sl $2 S1 $2)
Start 2.474 088 GHz Stop 2.494 @08 GHz

#VBW 200 kHz

Sween 1.04 ms (1201 pts)

Marker  Trace Type W fixis fnplituda Marker  Trace Typa ¥ Axis Anplituda
1 & Frag 2.481 833 GHz 94,58 dBull 1 @ Fraq 2.479 833 GHz 93.82 dBpll
2 &N Fragq 2.488 686 GHz 47.92 dByll 2 &3] Fraq 2.483 580 GHz 39.94 dBpll
3 @ Freq 2.396 886 GHz 29,18 dBul

UL Japan, Inc.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
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Conducted Spurious Emission
Rx, Ch: Mid

30MHz-1GHz 1GHz-5GHz

# Agilent R T # Agilent R T
Mkrl 463.1 MHz Mkrl 4.877 GHz
Ref 87 dBpy Atten 18 dB 25.87 dBpY Ref 87 dBpW Atten 18 dB 31.18 dBp¥
#FPeak #Peak
Log Log
10 19
dB/ dB/
T 7]
& sl L
FRTRIOE [P ook vy » e gy ™y Ty PRy AT
LgAv LgAv
s1 82 S1 52
Start 30,9 MHz Stop 1,008 @ GHz Start 1,009 GHz Stop 5.008 GHz
#Res BH 108 kHz #UBH 308 kHz Sweep 92.72 ms (1261 pts) #Res BH 108 kHz +UBH 368 kHz Sweep 382.3 ms (1261 pts)
Marker  Traca Type X Axic Anplitude Marker  Traca Type X Axie fnplitude
1 (&) Fregq 468.1 MHz 25.87 dBul) 1 [&5) Fregq 4.877 GHz 31.10 dBul
SGHz-10GHz
£ Agilent R T
Mkrl 7633 GHz
Ref 87 dBpY fAtten 18 dB 30.27 dBwY
#Peak
Log
18
dB/
(B, " .
Lgfv
5152
Start 5.880 GHz Stop 10800 GHz
#Res BH 100 kHz #VBH 3008 kHz Swesp 477.9 ms (1201 pts)
Marker  Trace Type ¥ Axis Anplitude
1 &) Freg 7.633 GHz 36,27 dBul

UL Japan, Inc.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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Facsimile

: +81 596 24 8116
: +81 596 24 8124
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99% Occupied Bandwidth

Hopping on Hopping off, Ch: Low
# Agilent R T # Agilent R T
Ref 167 dBpY Atten 10 dB Ref @ dBm Atten 18 dB
#Peak #Peak
Log Log
19 [ 16 S,
dB/ [ | dB/ o
> l ©
., 1\‘“ \/ . ]
Lafw Lafv
ML $2) ML 52
Start 2.390 0@ GHz Stop 2.498 B8 GHz Center 2.402 @00 @ GHz Span 3 MHz
#Res BH 1 MHz #VBH 3 MHz Sweep 1.04 ms (1201 pts) #Res BH 3@ kHz #UBH 108 kHz Sweep 3.2 ms (1201 pts)
Occupied Bandwidth Occ BH 7Z PWr  99.00 % Occupied Bandwidth Occ BH 7 Pur 9960 #
78.6508 MHz X dB -20.00 d 854.1883 kHz X dB 2609
Transmit Freq Error  933.153 kHz Transmit Freq Error  -14.799 kHz
% dB Banduidth 88,879 MHz - % dB Bandwidth 1.148 MHz
Hopping off, Ch: Mid Hopping off, Ch: High
A Agilent R T % Agilent R T
Ref B dBm Atten 10 dB Ref @ dBm Atten 16 dB
#Peak #FPeak
Log Log
16 [Ty, 19 i A Ve
dB/ B/
] ] * - / o
7 v o] ~ W |
LgAv LgRv
M1 52 Ml 52
Center 2.441 BBB 6 GHz Span 3 MHz Center 2.480 008 @ GHz Span 3 MHz
#Res BH 30 kHz #YBK 106 kHz Sweep 3.2 ms (1201 pts) #Res BH 30 kHz #UBH 108 kHz Sweep 3.2 ms (1201 pts)
Occupied Bandwidth Occ BH % Pwr  93.00 % Occupied Bandwidth Occ BH % Pur  93.00 7
851.3178 kHz % dB -2668 &8 856.5334 kHz x dB -26.00 6B
Transmit Freq Error  -15.499 kHz Transmit Freq Error  -15.269 kHz
% dB Banduidth 1.144 MHz % dB Bandwidth 1.142 MHz

*Refer to 20dB Bandwidth for 99% Occupied Bandwidth, inquiry mode

UL Japan, Inc.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

: +81 596 24 8116
: +81 596 24 8124

Telephone
Facsimile
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99% Occupied Bandwidth

Hopping on Hopping off, Ch: Low
# Agilent R T # Agilent R T
Ref 167 dBpY Atten 10 dB Ref @ dBm Atten 18 dB
#Peak #Peak
Log < Log
18 [ 16
dB/ | 4B/ Ty
> 1 ©
| i i
%@W — A —
Lafw Lafv
ML $2) ML 52
Start 2.390 0@ GHz Stop 2.498 B8 GHz Center 2.402 @00 @ GHz Span 3 MHz
#Res BH 1 MHz #VBH 3 MHz Sweep 1.04 ms (1201 pts) #Res BH 3@ kHz #UBH 108 kHz Sweep 3.2 ms (1201 pts)
Occupied Bandwidth Occ BH 7Z PWr  99.00 % Occupied Bandwidth Occ BH 7 Pur 9960 #
78.6822 MHz % dB —20.00 dB 1.1691 MHz x dB —26.00 dB
Transmit Freq Error  311.704 kHz Transmit Freq Error  -6.892 kHz
% dB Banduidth 81,676 MHz - % dB Bandwidth 1.384 MHz
Hopping off, Ch: Mid Hopping off, Ch: High
4 Agilent R T ¥ Agilent R T
Ref B dBm Atten 16 dB Ref @ dBm Atten 16 dB
#Peak #FPeak
Log Log
16 19
4B/ e a5/
> <
- J S
p——— el
LgAv LgRv
M1 52 Ml 52
Center 2.441 BBB 6 GHz Span 3 MHz Center 2.480 008 @ GHz Span 3 MHz
#Res BH 30 kHz #YBK 106 kHz Sweep 3.2 ms (1201 pts) #Res BH 30 kHz #UBH 108 kHz Sweep 3.2 ms (1201 pts)
Occupied Bandwidth Occ BH % Par 9308 % Occupied Bandwidth Occ BH % Pur 9380 %
1.1649 MHz ® dB -26.00 dB 1.1759 MH=z x dB -26.00 dB
Transmit Freq Error  -6.534 kHz Transmit Freq Error  -6.724 kHz
% dB Banduidth 1.355 MHz % dB Bandwidth 1.366 MHz

*Refer to 20dB Bandwidth for 99% Occupied Bandwidth, inquiry mode

UL Japan, Inc.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

: +81 596 24 8116
: +81 596 24 8124

Telephone
Facsimile
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APPENDIX 3: Test instruments
EMI test equipment(1/2)
Control No. Instrument Manufacturer Model No Serial No Test Item | Calibration Date *
Interval(month)
MSA-10 Spectrum Analyzer Agilent E4448A MY46180655 |RE 2009/02/25 * 12
MHA-20 |Horn Antenna 1- Schwarzbeck BBHA9120D 258 RE 2008/04/23 * 12
18GHz
MCC-56 |Microwave Cable 1G- | Suhner SUCOFLEX104 |174410(1m)/ |RE 2009/01/07 * 12
26.5GHz 284655(5m)
MPA-11 MicroWave System | Agilent 83017A MY39500779 |RE 2009/03/19 * 12
Amplifier
MOS-12 Thermo-Hygrometer | Custom CTH-180 - AT 2009/01/13 * 12
MSA-03 Spectrum Analyzer Agilent E4448A MY44020357 AT 2008/11/07 * 12
MPM-12 | Power Meter Anritsu IML2495A 0825002 AT 2008/08/13 * 12
MPSE-17 [ Power sensor Anritsu IMA2411B 0738285 AT 2008/08/13 * 12
MAT-22 | Attenuator(10dB) DC- | Orient Microwave BX10-0476-00 - AT 2009/03/24 * 12
18GHz
MCC-67 | Microwave Cable 1G- | Schner SUCOFLEX102 |28635/2 AT 2008/04/04 * 12
40GHz
MAEC-04 | Anechoic TDK Semi Anechoic | DA-10005 RE 2009/02/03 * 12
Chamber(NSA) Chamber 3m
MOS-15 [ Thermo-Hygrometer | Custom CTH-180 - RE 2009/02/06 * 12
MIM-07 Measure PROMART SEN1955 - RE -
MSA-05 Spectrum Analyzer Advantest R3273 160400285 RE 2008/06/25 * 12
MTR-07 Test Receiver Rohde & Schwarz [ESCI 100635 RE 2008/10/03 * 12
MBA-05 Biconical Antenna Schwarzbeck IBBA9106 1302 RE 2009/01/10 * 12
MLA-08 | Logperiodic Antenna | Schwarzbeck UKLP9140-A N/A RE 2009/01/10 * 12
MCC-50 | Coaxial cable UL Japan - - RE 2009/03/18 * 12
MAT-31 Attenuator(6dB) TME IJUFA-01 - RE 2009/03/03 * 12
MPA-14 | Pre Amplifier SONOMA 310 260833 RE 2009/03/18 * 12
INSTRUMENT
MHA-21 |Horn Antenna 1- Schwarzbeck BBHA9120D 9120D-557 RE 2008/08/11 * 12
18GHz
MCC-57 [Microwave Cable 1G- | Suhner SUCOFLEX104 |246769(1m)/ |RE 2008/11/05 * 12
26.5GHz (6.0m) 292411(5m)
MPA-12  [MicroWave System [ Agilent 83017A MY39500780 |RE 2009/03/19 * 12
Amplifier
MHA-17 |Horn Antenna 15- Schwarzbeck BBHA9170 BBHA917030 |RE 2008/04/30 * 12
40GHz 7
MCC-79 | Microwave Cable 1G- | Suhner SUCOFLEX104 |278923/4 RE 2008/12/17 * 12
26.5GHz
MHF-20 [High Pass Filter 3.5- | TOKIMEC TF323DCC 607 RE 2008/12/12 * 12
18.0GHz
UL Japan, Inc.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124
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EMI test equipment(2/2)
Control No. Instrument Manufacturer Model No Serial No Test Item | Calibration Date *
Interval(month)
MAEC-03 | Anechoic TDK Semi Anechoic | DA-10005 RE/CE 2009/02/02 * 12
Chamber(NSA) Chamber 3m
MOS-13 Thermo-Hygrometer | Custom ICTH-180 - RE/CE 2009/02/06 * 12
MJM-06 | Measure PROMART SEN1955 - RE/CE -
CUST- EMI measurement TSJ TEPTO-DV - RE/CE -
MSTW-14 [program
MSA-09 Spectrum Analyzer Advantest R3273 95090115 RE/CE 2008/12/24 * 12
MTR-08 Test Receiver Rohde & Schwarz ESCI 100767 RE/CE 2008/06/12 * 12
MBA-03 Biconical Antenna Schwarzbeck BBA9106 1915 RE 2009/01/19 * 12
MLA-03 Logperiodic Antenna | Schwarzbeck [USLP9143 174 RE 2009/01/10 * 12
MCC-51 Coaxial cable UL Japan - - RE 2008/07/18 * 12
MAT-30 | Attenuator(6dB) TME IJUFA-01 - RE 2009/03/02 * 12
MPA-13 Pre Amplifier SONOMA 310 260834 RE 2009/03/18 * 12
INSTRUMENT
MLS-06 LISN(AMN) Schwarzbeck INSLK8127 8127363 CE(EUT) [2009/02/18 * 12
MLS-13 LISN Kyoritsu KNW-407 8-1851-4 CE(AE) 2008/12/10 * 12
MTA-30 | Terminator TME CT-01 - CE 2009/01/20 * 12
MCC-112 | Coaxial cable Fujikura/Suhner/TSJ |- - CE 2008/07/03 * 12

The expiration date of the calibration is the end of the expired month.

All equipment is calibrated with traceable calibrations. Each calibration is traceable to the national or
international standards.

As for some calibrations performed after the tested dates, those test equipment have been controlled by means of an

unbroken chains of calibrations.

Test Item: CE: Conducted Emission
RE: Radiated Emission
AT: Antenna Terminal Conducted test

UL Japan, Inc.
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